For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3235 Tractor S/N 1K010G & After

Air Intake KH 76524

YZay
B2 22

NN Y/
.

» o SRR S
SN
DR
WY RN
NS #A\SQ\\/},‘Z’

—

Pt
NN
AR

RS
B R SRR
— PSRN SESY

e T R R

LSS e .
A 3 =
Loy R S Yy
IRSZAZAY

1

-
o
P
—_

I

1]

H

H

i |

I
'

N
-]
i

[(

>

\
«

x
)

N,
14

WWW.myni

owerparts.com

Page 1 of 82



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3235 Tractor S/N 1K010G & After

Air Intake KH 76524

Page 2 of 82

Ref#  Part Number Qty S/P/F  Description
1 KH-54-755-01 1 S  Kit, Knob w/Seal (Includes 2,3)
2 KH-25-341-03 1 /P Knob, Cover
3 KH-24-153-20-S 1 Seal, Air Cleaner Cover Knob
4 KH-24-096-69-S 1 /P Cover, Air Cleaner
5 KH-12-100-01 1 /P Wing Nut
6 KH-24-096-01 1 /P Cover, Inner Air Cleaner
7 KH-24-032-03 1 /P Seal, Inner Air Cleaner
8 KH-24-083-02 1 S Precleaner, Element
9 KH-47-083-03 1 S Element, Air Cleaner
10 KH-M-0639016 3 S  Screw, Hex Flange M6 x 1.0 x 16
11 KH-24-126-21 1 Bracket, Air Cleaner Base
12 KH-24-094-03 1 S Base, Air Cleaner
13  KH-M-0651055 4 Screw, Hex Flange M6 x 1.0 x 55
14 KH-25-155-11 1 Connector, Hose 45°.
15 KH-25-237-14-S 2 /P Clamp, Hose
16  KH-15-353-02-S 1 Line, Fuel 17"
17 KH-24-164-29 1 Manifold, Intake
18 KH-24-041-01 2 /P Gasket, Intake Manifold
19 KH-24-041-06 1 /P Gasket, Air Cleaner Base
20 KH-24-743-08 1 Kit, Air Cleaner Cover (Includes 1-4, 11)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
Page 3 of 82

3235 Tractor S/N 1K010G & After
Air Intake KH-730104

S

e
ey SN /
ey /

{
N
=3 S N —
0\ & TN -
i3 -t — N\ —15
[ ~ \ ~
[ o N
[N o, \ " o]
i3 7y & 20
P\ . [ A - AN .
7 e\ ~ [ A N \ A
Fa9) ~ P - N 7\
(v > — 10\ / 1\
v/ s PN \ A 7/ \
— A of AR N i £ /o
o LA e S P f / \
L iQ - | / & _
10 = . { / ¥ @
f / ) W
| £ y
/ £ S ®
| o \
/ s
f & \
| a8 \
- \
N Dy \
4 — \
o — \
\
ANy %)

- WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3235 Tractor S/N 1K010G & After

Air Intake KH-730104

Page 4 of 82

Ref#  Part Number Qty S/P/F  Description
1 KH-54-755-01 1 S  Kit, Knob w/Seal (Incl. Ref #2,3)
2 KH-25-341-03 1 /P Knob, Cover
3 KH-24-153-20-S 1 Seal, Air Cleaner Cover Knob
4 KH-24-096-69-S 1 /P Cover, Air Cleaner
5 KH-12-100-01 1 /P Wing Nut
6 KH-24-096-01 1 /P Cover, Inner Air Cleaner
7 KH-24-032-03 1 /P Seal, Inner Air Cleaner
8 KH-24-083-02 1 S Precleaner, Element
9 KH-47-083-03 1 S Element, Air Cleaner
10 KH-M-0639016 3 S  Screw, Hex Flange, M6 x 1.0 x16
11 KH-24-126-21 1 Bracket, Air Cleaner Base
12 KH-24-094-24-S 1 S Base, Air Cleaner
13 KH-24-041-06 1 /P Gasket, Air Cleaner Base
14  KH-M-0651040-S 4 Screw, Hex Flange, M6 x 1.0 x 40
15 KH-24-164-55-S 1 S  Manifold, Intake (Includes Carb Gasket
KH-24-041-53-S and (2) O-Rings
KH-24-153-27-S)
16  KH-24-153-27-S 2 /P O-Ring, Intake Manifold
17 KH-24-743-08 1 Kit, Air Cleaner Cover (Incl 1-4, 11)
18 KH-24-041-53-S 1 Gasket, Carburetor
19 KH-M-0545010 2 /P Screw, Hex Fing, M5 x 0.8 x 10
20 KH-24-126-130-S 1 Bracket, Air Cleaner Base
21 KH-25-155-11-S 1 Connector, Hose 45°.
22 KH-25-237-14-S 2 /P Clamp, Hose
23 KH-15-353-02-S 1 Line, Fuel 17"

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 5 of 82

3235 Tractor S/N 1K010G & After

Blower Housing And Baffles KH-730104

\\\\\\\\\ mww“y
-\\\\\\\\ \ IIIIIllIII.
/
5 I
\ Am & ( e
\ A N (A
/i; .// ~ \1.[1.// I!lHﬂ"II
/AR Y AN
o / / A ﬁJ,WJMWV/,/MM/ / \ cmeet ll// /o //ﬂﬂm //
L ) N 4
/// // AII Y ) II\A .AM/”/ // )W//VW/ Amvl A J //M” //’
. ~ )
IIIII / 7&\ : // \ ”M ,
S //
\ #
e

2

\ S — N \ .
\ ;Hur _”. Gy N V v
/ . Vb 2
C v, / e .m&\ /
" g o)) Vi N4
@ /./// e / S '
1]//:&.“‘{\/ ) \. _\\P IIIIIIII lill\\\
/C m.\m% p %w -/
w \m\ \
i f '
, & / \ \
© 7 Ny \ @
o M“AI!{;IMWV \nﬂl ﬂ\\
— \\ \ ls //w.nuunx & o
o/
24

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3235 Tractor S/N 1K010G & After
Blower Housing And Baffles KH-730104

Page 6 of 82

Ref#  Part Number Qty S/P/F  Description
1 KH-24-027-163-S 1 Housing, Blower (Includes Grommet
KH-25-313-06-S)

5 KH-M-0551016 1 Screw, Hex Flange M5 x 0.8 x 16
6 KH-M-0545016 3 S  Screw, Hex Flange M5 x 0.8 x 16
7  KH-M-0545020 4 /P Screw, Hex Flange M5 x 0.8 x 20
8 KH-24-146-16 1 S  Plate, Backing #2 Side
9 KH-M-0645016 6 S  Screw, Hex Flange M6 x 1.0 x 16

10 KH-24-063-20 1 /P Baffle, Cyl. Barrel #2 Side

11  KH-24-063-17 1 /P Baffle, Valley #2 Side

12 KH-M-0545010 2 /P Screw, Hex Flange M5 x 0.8 x 10

13  KH-24-063-59-S 1 Baffle, Valley #1 Side

14  KH-24-063-58-S 1 S Baffle, Cyl. Barrel #1 Side

15 KH-24-146-20 1 S Plate, Backing #1 Side

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 7 of 82

3235 Tractor S/N 1K010G & After

Blower Housing And Baffles KH-76524

\\\\
-
\\\\\\\\\
o)
||||||||||||||| Mllll
SITEE I
R - ..f/// <
— S
10 ~~ wznmwﬁ/ _
A N
/// /ﬂ,/ // y
AN
VT Y &
5 RN AN
ALMWIH#Z// //ummnuuulzvun“m“ e &\
/””, AN SRIEIIIEEET . —
N N
J yf”N, Sy \\u@
e
g
- z
s
/ BN mmwwm
/ /) !

)\N”I ..h.u ‘©
g,
\)/ o lﬂﬂ.
U N,
/ NN H
/ RN / o ——
! P _,\ [ w
m\ ~3 / GO
; M
A . « o N N
~ s
] . ¥ /
I/I PG Y s
i N 7
i // I }wf \““\
o
o A
A \m f””ll
A
o V N Ay
AN

f/
ﬁnmmmm

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3235 Tractor S/N 1K010G & After

Blower Housing And Baffles KH-76524

Page 8 of 82

Ref#  Part Number Qty S/P/F  Description
1 KH-24-027-20 1 S  Housing, Blower (Includes 2-4)
2  KH-24-100-02 2 Nut, Plastic
3  KH-25-139-16 1 Plug, Button 9/16"
4  KH-24-100-01 3 Nut, Plastic
5 KH-M-0551016 1 Screw, Hex Flange M5 x 0.8 x 16
6 KH-M-0545016 3 S  Screw, Hex Flange M5 x 0.8 x 16
7  KH-M-0545020 4 /P Screw, Hex Flange M5 x 0.8 x 20
8 KH-24-146-16 1 S Plate, Backing #2 Side
9 KH-M-0645016 6 S  Screw, Hex Flange M6 x 1.0 x 16
10 KH-24-063-20 1 /P Baffle, Cyl. Barrel #2 Side
11  KH-24-063-17 1 /P Baffle, Valley #2 Side
12 KH-M-0545010 2 /P Screw, Hex Flange M5 x 0.8 x 10
13  KH-24-063-24 1 S Baffle, Valley #1 Side
14 KH-24-063-58-S 1 S Baffle, Cyl. Barrel #1 Side
15 KH-24-146-20 1 S  Plate, Backing #1 Side

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 9 of 82

3235 Tractor S/N 1K010G & After

Brake And Control Pedals

3 1o e
L9 L__
| - Dy
™~ ///// \\A N an_ <
S ,‘r\\\\\\vimw» \_ & w0
)MM//ME_ \mwmh/ W\ AA m//dw , \\ \= ~- ~
i A
) B\ ™ i M . w\‘q\
e A/@/ N / ,, k“mlﬁm A
A/ _II! & Q¢IAW%!=x\ «©
r// /// B J_:v@&mwz//,mw <t
N YR e SR P i
~ _ N \Y, m ) TN v + _—
o — o | & " >
1 SR B
L. “ NN
/iJml \\\\\\\ e \\ \%/ /,_i ////
£ / s )
§ / o
/ [o)) I\
Lo = NM.&H 1) Q]
. Dl
ﬁnl\.l\t!suv.., \ E Mm.uAU\ -
= N A
it N\ O ™. \\ wv vv/ ﬁwn_\\\
= S /w o~ /v\ / /N
_ :vu M _/ / foe &5 MA-,/ |
— / ﬂ v N VA 4 | &
[ Q/U J / eteh-/ M(u“
\“HH“HHanmr ,uwl-//h / MN\ ’ o
\“\ PN Ammwm%; \ J Y \ n_/_, o
a R AR I N o a7 o
7o AR + = A& J
J - mv\ ( [ 7 J..mﬂ <\ ~—— RN P
/ - IS rﬁw / . RN -
\“ m“ <t 0 ’ / ~— NN\ wnxn“ -
= v & A L\ o )/ v NN -
\w A A | mm -] NN @ ) [ap}
&= g _ Am . . \YM/ / NEY
S (R ' As v @) 76\ N J
[<p] [ N 0 .‘wu_. w, ”W / \ mww -
) &
AN
X

R

WM/M\>W

SUNE 3
ke g N A
, wﬂmmmmwwwﬁ,\\ N
T T
N\ LS NG /

,(w/ AN A wb
PPN S m
Ao
Pe=S="7

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3235 Tractor S/N 1K010G & After

Brake And Control Pedals

Page 10 of 82

Ref#  Part Number Qty S/P/F  Description
1 603-0379 1 Shaft Assembly, Pedal
2 603-0421A 1 /P Plate, Disengagement
3  603-0437-0637 1 /P Cam, Clutch
4  603-0445A 1 Shaft Assembly, Brake.
5 603-0449A 1 S  Shaft Assembly, Reverse.
6 603-0634 1 Rod Assembly, Cruise
7 703-3012-0716 1 Link, Pedal Mounting
8  703-3020-0637 1 Bracket, Rod Adjust
9 703-3152-0637 2 Bracket, Switch
10 603-0733-0716 1 Lever, Brake Diff Lock
11  703-3156-0716 1 S  Link, Brake Pedal
12 710-0106 1 /P Screw, Hex Cap, 1/4-20 x 1.25 GR5
13  710-0599 5 /P Screw, Hex Wash. Hd. Tapp 1/4-20 x .5
14  710-0623 2 /P Screw, Hex Wash. Hd. Tapp 3/8-16 x .75
15  710-0642 6 /P Screw, Hex Wash. Hd. Tapp 1/4-20 x .75
16  710-1315 2 /P Screw, Hex Wash. Hd. Tapp 3/8-16 x 1.25
17  711-0679A 1 /P Pin, Clevis, 3/8 x 2.015
18  711-1530 1 Ferrule, Adjust
19 711-04035 1 Stud, Actuator
20  712-3004A 2 /P Nut, Hex Flange Lock, 5/16-18
21  712-3027 1 S  Nut, Hex Flange Lock, 1/4-20
22  712-3058 3 S Nut, Hex Insert Lock, 1/2-20
23  712-0429 1 S Nut, Hex Insert Lock, 5/16-18
24 714-0104 7 S Pin, Internal Cotter
25  714-0145 2 S  Pin, Internal Cotter
26 714-0147 5 /P Pin, Internal Cotter
27 715-0114 1 S  Pin, Spiral Spring, .25 x 1.5
28  731-3247 1 Pedal, Forward
29  731-3248 1 Pedal, Reverse
30 731-3249 1 S Pedal, Brake
31 732-0324 1 Spring, Compression
32  732-0859 1 S  Spring, No Cut Reverse
33 732-0871 1 Spring, Torsion
34  732-3118 2 Spring, Extension, .380 OD x 1.44
35 736-0275 2 S  Washer, Flat, .344 x .688 x .065
36  736-0287 1 S  Washer, Flat, .79 x 1.24 x .060
37 736-0463 1 S  Washer, Flat, .25 x .62
38 736-0621 1 Washer, Wave, .785 x 1.0 x .012
39 736-3019 3 Washer, Flat, .531 x 1.06 x .134
40  741-0598 4 S  Bearing, Hex Flange
41  741-3073 3 S  Bearing, Flange
42  741-3074 2 Bearing, Flange
43  741-3084 1 Bearing, Flange
44  747-3319 1 Rod, Rear Control
45  747-3320 1 Rod, Front Control
46  747-3324 1 Rod, Rear Connecting
47  747-3353 1 Rod, Front Connecting
48 747-3422 1 Rod, Brake
49  748-04001 1 Cruise Latch
50  748-3080A 1 /P Plate, Cruise
51 603-0738 1 S Link Assembly, Brake
52  736-0418A 1 Washer, Flat, .341 x 2.25 x .10
?53

736-0160 WWW. my.mov\?erpya?lt% E@ﬁ? X .93 x.050



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3235 Tractor S/N 1K010G & After Page 11 of 82
Brake And Control Pedals

Ref#  Part Number Qty S/P/F  Description

?54  736-0262 2 /P Washer, Flat, .385 x .870 x .092

WWW.mymowerparts.com



Page 12 of 82

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3235 Tractor S/N 1K010G & After
Center Hydraulic Lift Linkage

4 -~ IIIu‘ )

Y w \nw AN

muu...béu@gmt; AN

[ A ¢
™ v N

_mw' I
/

AN \

<W\

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3235 Tractor S/N 1K010G & After
Center Hydraulic Lift Linkage

Page 13 of 82

Ref#  Part Number Qty S/P/F  Description

1 603-0434-0716 1 /P Link, LH Lift

2  603-0435A 1 /P Shaft Assembly, Lift

3  603-0456-0716 1 Link, RH Lift

4  603-0803 1 Bracket, Downstop

5 703-3426 1 Stop Bracket, Lift Rod

6  703-3797 1 Arm, Downstop

7  748-3103 1 Disk, Detent

8 710-3178 2 /P Bolt, Carriage, 3/8-16 x .75

9 710-3013 2 /P Screw, Hex Cap, 1/4-20 x .5 GR5
10 711-1206 1 Pin, Clevis, .5 x 3.75
11 711-1553 1 Ferrule, Adjustment
12 711-1561 1 Pin, Detent Plunger
13  712-0431 2 S Nut, Flange Lock, 3/8-16 GR5
14  712-3083 3 /P Nut, Hex Lock, 1/2-13
15  714-0147 2 /P Pin, Internal Cotter
16  716-0102 2 S  Snap Ring, 1.0 Dia. Shatft
17  716-0104 1 S Ring, 'E' Retaining, .5 Dia
18 716-0111 1 /P Snap Ring, .875 Dia. Shaft
19 717-3518 1 Cylinder, Center Lift
20 720-0236 1 S Knob

777120243 1 Graphic, Height Adjust.
21 727-3135 2 Hose, Lift
725-0157 1 /P Tie, Cable

22  731-3215A 1 S Indicator, Lift Position
23  732-0437 1 Spring, Compression
24  732-0870A 1 /P Spring, Compression
25 736-0142 2 S  Washer, Flat, .281 x .5 x .063
26  736-0160 1 S  Washer, Flat, .536 x .93 x .050
27  736-0250 1 /P Washer. Flat, 1.0 x 1.7 x .10
28  738-0744A 2 S  Shoulder Screw
29 741-0170 2 S  Bearing, Flange w/Flats
30 747-3330 1 Rod, RH Lift
31 747-3331A 1 Rod, LH Lift
32  747-3437 1 Screw, Adjustment

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 14 of 82

3235 Tractor S/N 1K010G & After

Crankcase And Crankshaft KH-730104

=

ol Ty]
\ %&mmwuwmwmh =, e, )1../
N YawAy
M&& PN AN N . w_ n/
e
771.. LWNI\WHW/HHWMW ‘m/”nrlll,\/ — //
© - ) RN i “v,,./,”w“u = N\
T 7 Sk JAN B W
\ Mvmmmwwwwmf \wm/ Nwm \S s //
SRR SO Ny
B A B o
S | q o) ,”,fmmm%ywm%%m\% /& N
Q A‘& *@ zv Am_AV grommmm et L mvfmw”wxw,wmmw% \mmywv /o \\“‘\\\\\.mwmu_\
LB Yy Y PN m%\ / \“““““\Au.ﬁ _7
- § ,A\ NS AY AN
N V) SR
HU””IJHMHK““\ \“\ Ih“n;alel\ IIIIII..,FNIL\ Aw“ ,
S,
- ) AN/ _mmm\N,
' e ) /8
NN Y% )
VW > ¥
‘H” “\ \ \\AVw (o]
) / \ \ ! _. ||||||| “V‘\\\
\ / © @ \\ /
- /,
/’ - \\\\\
L 4
(9 /
Aamffw ”
mzs?i‘e(:\n//l M.

A
g non

mw _/A..m_, Mfu
NG

7
)

3 y,, wmw
Z

e
Lz

{ESA
B
_/ an

/ e
PESR

\
AR/

e

N
//M/A_N”Hf,nu“ NW v\\\ ~
Nl \

.,
//\

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3235 Tractor S/N 1K010G & After

Crankcase And Crankshaft KH-730104

Page 15 of 82

Ref#  Part Number Qty S/P/F  Description
1 KH-730104 1 Engine, Complete
KH-24-782-32 1 Miniblock
2 KH-24-014-06 1 S  Crankshaft (Includes 3)
3  KH-52-139-09 2 S  Plug, Cup
4  KH-25-139-57-S 2 /P Plug, Hex Head, 3/8 NPTF
5 KH-24-032-01 1 S  Seal, OIl
6 KH-24-380-13-S 6 S  Pin, Dowel Locating
7 KH-24-067-13 2 S Rod, Connecting, Std
KH-24-067-14 2 Rod, Connecting, .010
8 KH-24-874-08-S 2 S Piston w/Ring Set, Std
KH-24-874-16-S 2 S  Piston w/Ring Set, .003
9 KH-24-018-01 4 S Retainer, Piston Pin
10 KH-24-108-05-S 1 /P Ring Set, Std & .003
11 KH-24-012-16-S 1 Camshaft
12  KH-24-018-09-S 1 Ring, Retainer
13  KH-12-422-09 A/R S  Shim, Camshaft, .0320
KH-12-422-13 A/R S  Shim, Camshaft, .0400
KH-12-422-07 A/R S  Shim, Camshaft, .0280
KH-12-422-08 A/R S  Shim, Camshaft, .0300
KH-12-422-10 1 S  Shim, Camshaft, .0340
KH-12-422-11 A/R S  Shim, Camshaft, .0360
KH-12-422-12 A/R S  Shim, Camshaft, .0380
14  KH-M-931010-S 1 Washer, Nylon
15 KH-28-032-09-S 1 Seal, Governor Cross Shaft
16 KH-24-468-15-S 1 Washer, Plain
17 KH-24-144-38-S 1 /P Shaft, Governor Cross
18 751-3141-12 12 in. S Hose, Oil Drain
19  751-3140 1 S  Drain, QOil
751-3142 1 Cap, Oil Drain
20 737-0199 1 S  Pipe, Straight
21  737-0272 1 Elbow, 90°.
KH-24-755-113-S 1 S  Gasket Set

WWW.mymowerparts.com



Page 16 of 82

A

A AHIIH RS
VT IR

¥

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3235 Tractor S/N 1K010G & After
Crankcase And Crankshaft KH-76524

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3235 Tractor S/N 1K010G & After
Crankcase And Crankshaft KH-76524

Page 17 of 82

Ref#  Part Number Qty S/P/F  Description
1 KH-76524 1 S  Engine, Complete
KH-24-522-249 1 Short Block
KH-24-782-27 1 Miniblock
2 KH-24-014-06 1 S  Crankshaft (Includes 3)
3 KH-52-139-09 2 S  Plug, Cup
4  KH-27-139-57-S 2 Plug, Hex Head, 3/8 NPTF
5 KH-24-032-01 1 S  Seal, Qll
6 KH-24-380-13-S 6 S  Pin, Dowel Locating
7  KH-24-067-13 2 S Rod, Connecting, Std
KH-24-067-14 2 Rod, Connecting, .010
8 KH-24-874-09 2 S  Piston w/Ring Set, Std
KH-24-874-10 2 S Piston w/Ring Set, .010
KH-24-874-11 2 Piston w/Ring Set, .020
KH-24-874-15 2 Piston w/Ring Set, .003
9 KH-24-018-01 4 S Retainer, Piston Pin
10 KH-24-108-08 1 Ring Set, Std
KH-24-108-09 1 Ring Set, .010
KH-24-108-10 1 Ring Set, .020
11 KH-12-422-09 A/R S  Shim, Camshaft, .0320
KH-12-422-13 A/R S  Shim, Camshaft, .0400
KH-12-422-07 A/R S  Shim, Camshaft, .0280
KH-12-422-08 A/R S  Shim, Camshaft, .0300
KH-12-422-10 1 S  Shim, Camshaft, .0340
KH-12-422-11 A/R S  Shim, Camshaft, .0360
KH-12-422-12 A/R S  Shim, Camshaft, .0380
12 KH-24-012-10 1 S Camshaft
13  KH-24-018-09-S 1 Ring, Retainer
14 KH-M-931010-S 1 Washer, Nylon
15 KH-28-032-09-S 1 Seal, Governor Cross Shaft
16 KH-24-468-15-S 1 Washer, Plain
17 KH-24-144-33-S 1 S  Shaft, Governor Cross
18 751-3141-12 12 in. S Hose, Oil Drain
19 751-3140 1 S  Drain, QOil
751-3142 1 Cap, Oil Drain
20 737-0199 1 S  Pipe, Straight
21  737-0272 1 Elbow, 90°.
KH-24-755-108-S 1 Gasket Set

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 18 of 82

3235 Tractor S/N 1K010G & After

Cylinder Head, Valves And Breather KH-730104

\

b,
P
-~

//@v
@ma

«w
[4p]

f A
y;

W \\
i/
\@%\ _ 7/

)/

4
o

K

¥

QQ

™ [

D @

9] <t
8 ey
\\
/<
N/
//I/I/, m
",
«© /
N lll[*-r\

S M,

Y/

T S
N
N/
~eZ/

P -y

pa KGRI NG 4
b 4

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3235 Tractor S/N 1K010G & After

Cylinder Head, Valves And Breather KH-730104

Page 19 of 82

Ref#  Part Number Qty S/P/F  Description
1 KH-24-755-74 1 S Kit, Valve Cover (Includes 2-3)
2 KH-24-086-32 4 Screw, Shoulder
3  KH-24-153-23-S 1 /P O-Ring, Valve Cover
4  KH-24-445-01 1 S  Strap, Lifting
5  KH-12-755-03 4 /P Kit, Retainer
6 KH-12-173-01 4 /P Cap, Valve Spring
7  KH-24-089-02 4 /P Spring, Valve
8 KH-235011 4 S  Retainer, Spring
9 KH-66-032-05 2 Seal, Valve Stem
10 KH-24-318-65-S 1 S  Head Assembly, #1 Cylinder
11  KH-24-017-01 2 /P Valve, Intake (Std.)
KH-24-017-02 2 Valve, Intake (.25mm)
12 KH-24-016-01 2 /P Valve, Exhaust (Std.)
KH-24-016-02 2 Valve, Exhaust (.25mm)
13  KH-24-755-66 1 /P Kit, Valve Train (Includes 15,18,19)
14  KH-25-351-01 4 S Lifter, Valve
15 KH-24-411-05 4 /P Rod, Push
16  KH-24-041-37-S 2 S  Gasket, Cylinder Head
17 KH-24-318-66-S 1 S  Head Assembly, #2 Cylinder
18 KH-25-186-01 4 /P Arm, Rocker
19 KH-24-599-01 4 S  Pivot, Rocker Arm
20 KH-M-0640034 4 /P Screw, Hex Flange M6 x 1 x 34
21  KH-24-072-09-S 8 Stud, Cyl. Hd.
22  KH-24-153-23-S 1 /P O-Ring, Valve Cover
23  KH-24-393-14 1 S  Cover, Fuel Pump Valve (Includes 24)
24  KH-25-155-02 2 /P Connector 90°.
25  KH-24-086-34 4 /P Screw, Shoulder
26  KH-24-227-02 1 S  Cap Assembly, Oil Fill (Includes 27)
27  KH-24-153-09 1 S O-Ring
28  KH-24-402-03 1 /P Reed, Breather
29 KH-12-018-01 1 S  Retainer, Breather Reed
30 KH-M-0545010 1 /P Screw, Hex Flange M5 x 0.8 x 10
31 KH-24-050-01 1 S  Filter, Breather
32 KH-24-033-01 1 /P Kit, Breather (Includes 34, 35)
34  KH-24-041-23 1 S  Gasket, Breather
35 KH-24-096-86-S 1 S  Cover, Breather
36 KH-M0645020 4 Screw, Hex Flange M6 x 1.0 x 20
37 KH-25-237-14-S 1 /P Clamp, Breather
38 KH-24-326-26 1 S Hose, Breather
39 KH-24-468-16-S 8 Washer, Flat, 8mm
40 KH-24-100-10-S 8 Nut, Hex Flange, M8 x 1.25

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 20 of 82

3235 Tractor S/N 1K010G & After

Cylinder Head, Valves And Breather KH-76524

) 10 [{«< 1.
/ \
[sp]
: f
/ 4 4 AN
m//, @@@ /x’ \\
/
/
\\
Wy f /
@» / w\\ \ =N
A \ L / \mm/u
\ \\\ A; \ A,m ~
Y GV
e )
A0
AN
- N“JAHW wcﬂﬂ/
nmu _”ﬂ 2 WWHLMNM M/WWW
n/.u [xp] [ap] Mmmw ,.AMW/HMWMM,\W
\ e )
\ , 9 o \@“
‘ A
_W\J.lu, u _QB numNN\\MWW%
e ‘m @_ N ,‘“l\ ,//
%% .,\ ) -
o) 4 ~
A
& & /// ~
\ ™ & o
/ 0 <
« o (38}
lsp]

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3235 Tractor S/N 1K010G & After

Cylinder Head, Valves And Breather KH-76524

Page 21 of 82

Ref#  Part Number Qty S/P/F  Description
1 KH-24-755-74 1 S Kit, Valve Cover (Includes 2-3)
2 KH-24-086-32 4 Screw, Shoulder
3  KH-24-153-16 1 S O-Ring, Valve Cover
4  KH-24-445-01 1 S  Strap, Lifting
5  KH-12-755-03 4 /P Kit, Retainer
6 KH-12-173-01 4 /P Cap, Valve Spring
7  KH-24-089-02 4 /P Spring, Valve
8 KH-235011 4 S  Retainer, Spring
9 KH-24-032-05 2 S  Seal, Valve Stem
10 KH-24-318-68-S 1 S  Head Assembly, #1 Cylinder
11  KH-24-017-01 2 /P Valve, Intake (Std.)
KH-24-017-02 2 Valve, Intake (.25mm)
12 KH-24-016-01 2 /P Valve, Exhaust (Std.)
KH-24-016-02 2 Valve, Exhaust (.25mm)
13  KH-24-755-66 1 /P Kit, Valve Train (Includes 15,18,19)
14  KH-25-351-01 4 S Lifter, Valve
15 KH-24-411-05 4 /P Rod, Push
16  KH-24-041-40-S 2 S  Gasket, Cylinder Head
17 KH-24-318-70-S 1 S  Head Assembly, #2 Cylinder
18 KH-25-186-01 4 /P Arm, Rocker
19 KH-24-599-01 4 S  Pivot, Rocker Arm
20 KH-M-0640034 4 /P Screw, Hex Flange M6 x 1 x 34
21  KH-24-072-09-S 8 Stud, Cyl. Hd.
22 KH-24-153-16 1 S O-Ring, Valve Cover
23  KH-24-393-14 1 S  Cover, Fuel Pump Valve (Includes 24)
24  KH-25-155-02 2 /P Connector 90°.
25  KH-24-086-34 4 /P Screw, Shoulder
26  KH-24-227-02 1 S  Cap Assembly, Oil Fill (Includes 27)
27  KH-24-153-09 1 S O-Ring
28  KH-24-402-03 1 /P Reed, Breather
29 KH-12-018-01 1 S  Retainer, Breather Reed
30 KH-M-0545010 1 /P Screw, Hex Flange M5 x 0.8 x 10
31 KH-24-050-01 1 S  Filter, Breather
32 KH-24-033-01 1 /P Kit, Breather (Includes 33-35)
33  KH-25-139-60-S 1 /P Plug, Allen Head 1/8 NPTF
34 KH-24-041-23 1 S Gasket, Breather
35 KH-24-096-58 1 Cover, Breather
36 KH-M0645020 4 Screw, Hex Flange M6 x 1.0 x 20
37  KH-25-237-14-S 1 /P Clamp, Breather
38 KH-24-326-26 1 S  Hose, Breather
39 KH-24-468-16-S 8 Washer, Flat, 8mm
40 KH-24-100-10-S 8 Nut, Hex Flange, M8 x 1.25

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 22 of 82

3235 Tractor S/N 1K010G & After

Dash Panel

VYA

SO

NN

@)

Vallp /111N
\S W
S—"777//7/

7/
L

\ /
w ~ /_
N R, m ’ nﬂwuwv\ \N

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3235 Tractor S/N 1K010G & After Page 23 of 82
Dash Panel
Ref#  Part Number Qty S/P/F  Description
1 603-0586 1 Control Assembly, Throttle/Choke
2 631-0076 1 Boot, Tilt Steer
3 631-3014A 1 /P Dash Panel
777120183 1 Graphic, Monitor Light Cover
4  759-3476A 1 S  Key, Ignition (Set of 2)
5 703-3072 1 /P Screen, Dash
6 703-3162 1 Plate, PTO Handle
7  710-0134 4 /P Carriage Bolt, 1/4-20 x .62
8 710-0294 2 Screw, Hex Cap 1/4-20 x .375 GR5
9  710-1260A 2 /P Screw, Hex Wash. Hd. Tapp 5/16-18 x .75
10 710-3013 3 /P Screw, Hex Cap 1/4-20 x .50 GR5
11 712-0237 1 S Nut, Hex Lock, 5/16-24
12 712-0397 4 S  Wing Nut, 1/4-20 w/Bell Washer
13 723-0511-37 2 Seal, Screen Cut to fit screen
14  725-1346 1 S Nut, Ignition Switch, 5/8-32
15  725-1347 1 /P Cap, Ignition Switch
16 725-3159 1 S  Hour Meter
17  725-3256 1 S  Switch, PTO
18  726-0233 4 /P Nut, Push
19 731-3209 1 Steering Wheel
20 731-3210 1 Cover, Steering Wheel
21 731-3241 1 Handle, PTO Switch
22  736-04062 1 S  Washer, Flat, .34 x 1.5 x .10
23  783-0462 1 /P Bracket, PTO Switch Retainer
24  629-3079 1 S  Harness, PTO Adapter

WWW.mymowerparts.com



Page 24 of 82

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3235 Tractor S/N 1K010G & After
Driveshaft And Engine Connections

H\/ W\J nv
\, AMMMW\ ..Tllllllll,_ Aﬂ
o

aff——— ’ — P

-k = 3

T

3 Mw Vi
N s A,
,AMMHWMWW\WN\W\A/ / W\Wmﬂw \ /»r\) aﬂ
T AN \ WW W Gy

o ——

\
i e

Vi //va\ 2 e — : —( 7 A
AN AN\

e
! -
- N Y N/TW\! - - ‘\iﬁHQW\R
) .\M % // \\mv
- -

b R
N N —a 4NN A _
/ /V\M/\\ G //W N-w // /a /V v/ / / [a2] ; \ ’

WWW.mymowerparts.com

\ o s NN B y A A ¥
N e N L
\\\\\ vy y-v/d \\“\ Aﬂ.\\ %\ / ya [
VA S R sl
R S ———— S
VM/ nuwwmmﬂ\mwwm“wmmnmmw S gy
— . V W““memmn““\lﬂ J% \\\\‘ A
[~ Yy @ e
- e
(o] / el — i / ‘
A S < ! N ==
v > m \WNM\ F mw Mm. f v v o il
> b 4
5 e
MM —\ e
o
/ . <t
\ = e
. //
y :
2 Ty
g !./V <f )
11111 = /
57 S /
A A\ — N;\ ™ _
T ey
P /wm [
7 ey ™
=4 O xww
— 7 T e
, 7 7 \_ -
N 4/ s AN g 1
A\ \\nu“\x) - Op 17 s
Y Il | =
Ny m/ w ./ J // o
) Y
© \ @ Wl
r /“f o / | 'Y AuHIIHHUVg_
7_111111.\WJ - e - AYAWWW
&y = =



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3235 Tractor S/N 1K010G & After
Driveshaft And Engine Connections

Page 25 of 82

Ref#  Part Number Qty S/P/F  Description
1 629-3074A 1 S Harness, Wire
1 726-0154 4 S  Tie, Pushmount
1 726-3055 2 Clip, Cable
2 651-3003 1 Muffler Assembly
3  703-2909-0716 1 /P Plate, Engine Mounting
4  703-2999 1 Shield, Muffler Heat
5 710-0539 4 /P Screw, Hex Cap, 3/8-24 x 1.75 GR5
6  710-0607 4 /P Screw, Hex Wash. Hd. Tapp 5/16-18 x .5
7  710-0757 1 /P Screw, Hex Cap, 7/16-20 x 1.5 GR5
8 710-1062 4 Screw, Hex Cap Lock 1/4-20 x 1.25 GR5
9 710-3038 6 /P Screw, Hex Cap, 5/16-18 x .875 GR5
10 710-0237 1 /P Screw, Hex Cap, M8 - 1.25 x 16MM GR5 (Use
with KH-730104 engine)
11 710-3209 4 Screw, Hex Cap, M6 - 1.0 x 10MM
12 710-3288 4 Screw, Hex Cap, Lock 1/4-20 x 1.62 GR5
13  712-0429 6 S Nut, Hex Insert Lock, 5/16-18
14  712-3054 4 /P Nut, Hex Lock, 3/8-24
15  718-3093 1 S  Shaft, Drive, 27.125 Long
15  759-3765 2 Drive Barrels Kit Not shown (2 used per
tractor)
16  725-3163 1 S  Switch, Key, w/Groung
17  725-3164A 1 S  Switch, Plunger (Reverse)
18  725-3166 1 S  Switch, Snap Mount (Seat)
19  726-0205 2 /P Clamp, Hose
20 731-3166 1 Boot, Intake
21 731-3221A 1 /P Baffle, Lower Air
22  731-3231 1 S  Baffle, Upper Air
23  736-0142 4 S  Washer, Flat, .281 x .50 x .06
24  703-3398 1 Shield, Lower Exhaust
25  736-3017 1 /P Washer, Flat, .417 x 1.5 x .225
26  746-3075 1 Cable, Throttle Control
27  746-3077 1 Cable, Choke Control
28  750-3201 1 Spacer, Crankshaft (Use with KH-730104
engine)
29  751-0535-60 1 S  Hose, Fuel Line 60in.
30 751-3154 1 Pipe, Exhaust RH
31  751-3155 1 Pipe, Exhaust LH
32  756-3091A 2 /P Pulley Half
33  756-3099 1 Pulley, Center
34  KH-25-072-04 4 /P Stud, M8 - 1.25 x 33MM
35 KH-24-041-02 2 S  Gasket, Exhaust
36 712-3086 4 /P Nut, Hex, M8 x 1.25
37  725-1365 2 S  Bulb, Indicator
38  725-3243 2 Fuse, 25 Amp
39 721-0342 1 S  Gasket, Silicone
40 725-1648 1 S Relay
41  736-0171 1 S  Washer, Lock, 7/16
42  759-3868 1 S  Cover, Fuse Box
43  759-3869 1 S Box, Fuse
44  710-3007 3 /P Screw, Hex Wash. Hd. Tapp, #12-24 x .38
45  725-3191A 1 S Switch, Plunger (Brake)
46 719-3096  WWW.MAMOWET Pdbics. haft



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3235 Tractor S/N 1K010G & After
Driveshaft And Engine Connections

Page 26 of 82

Ref#  Part Number Qty S/P/F  Description
47 KH-24-086-16 2 S  Screw, Hex Flange, M10 x 1.5 x 90
48  751-3199 1 Hose, Vacuum
49 1 Not used

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 27 of 82

3235 Tractor S/N 1K010G & After
Engine Controls KH 76524

Lo

nn_u

"

o) (8] ///,
N '
. “ )
. g
0 e ,/_w / / /
/ \m}m”,mv A m
7\
@ - & AN m
LN N .
& .
% <
o
- mu
(9] W
L O
/ &
(>) >
Ny 4 S
,,..Ns\ ™ W
R
e /g
P Y

Ioe) T~



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3235 Tractor S/N 1K010G & After
Engine Controls KH 76524

Page 28 of 82

Ref#  Part Number Qty S/P/F  Description
1 KH-M-0547050 1 /P Nut, Hex Lock M5 x 0.8
2  KH-24-089-03 1 Spring, Choke Return
3 KH-M-0645016 4 S  Screw, Hex Flange M6 x 1.0 x 16
4 KH-24-126-56 1 S Bracket, Control
5 KH-24-468-01 3 Washer, Plain 5.5 mm
6  KH-24-090-07 1 /P Lever, Throttle Actuator
7  KH-12-237-01 2 Clamp,Cable,
8 KH-M-0545016 3 S  Screw, Hex Flange M5 x 0.8 x 16
9  KH-24-090-13 1 Lever, Throttle Control
10 KH-M-0446030 1 S  Nut, Hex M4 x 0.7.
11 KH-M-0401030 1 S  Screw, Hex Cap M4 x 0.7 x 30
12 KH-24-079-02 1 S  Linkage,Choke
13  KH-24-090-05 1 Lever, Choke
14  KH-41-468-03 1 Washer, Spring 1/4"
15 KH-M-0545020 1 /P Screw, Hex Flange M5 x 0.8 x 20
16  KH-24-089-51-S 1 /P Spring, Throttle Limiter
17 KH-24-089-46-S 1 Spring, Governor
18 KH-24-211-03-S 1 Screw, Carriage
19 KH-24-090-33-S 1 S  Lever, Governor
20 KH-M-0641060 1 S  Nut, Hex Flange M6 x 1.0"
21  KH-24-089-01 1 Spring, Linkage
22  KH-25-158-08 1 /P Bushing, Linkage Retaining
23  KH-24-079-01 1 Linkage, Throttle
24  KH-25-158-11 1 /P Bushing, Linkage Retaining
25 KH-24-126-04 2 S  Bracket Support

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 29 of 82

3235 Tractor S/N 1K010G & After
Engine Controls KH-730104

AN \ \

N N\,
,;=r 4

A

3,
agmo 7Y
a_my \

(4
e

kg

A

5,

vy

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3235 Tractor S/N 1K010G & After
Engine Controls KH-730104

Page 30 of 82

25  KH-X-20-1-S

Washer

Ref#  Part Number Qty S/P/F  Description
1 KH-M-0547050 1 /P Nut, Hex Lock M5 x 0.8
2  KH-24-089-03 1 Spring, Choke Return
3  KH-M-645016-S 4 /P Screw, Hex Flange M6 x 1.0 x 16
4 KH-24-126-56 1 S Bracket, Control
5 KH-24-468-01 3 Washer , Plain 5.5mm
6  KH-24-090-07 1 /P Lever, Throttle Actuator
7  KH-12-237-01 2 Clamp, Cable
8 KH-M-545016-S 3 /P Screw, Hex Flange M5 x 0.8 x 16
9  KH-24-090-13 1 Lever, Throttle Control
10 KH-M-446030-S 1 /P Nut, Hex M4 x 0.7
11 KH-M-401030-S 1 Screw, Hex Cap M4 x 0.7 x30
12 KH-24-079-21-S 1 /P Linkage, Choke
13  KH-24-090-05 1 Lever, Choke
14  KH-41-468-03 1 Washer, Spring 1/4"
15 KH-M-0545020 1 /P Screw, Hex Flange M5 x 0,.8 x 20
16  KH-24-089-51-S 1 /P Spring, Throttle Limiter
17 KH-24-089-48-S 1 Spring, Governor
18 KH-24-211-03-S 1 Screw, Round Hd. Square Neck
19 KH-24-090-33-S 1 S  Lever, Governor
20 KH-M-0641060 1 S  Nut, Hex Flange M6 x 1.0
21  KH-24-089-01 1 Spring, Linkage
22  KH-25-158-08 1 /P Bushing, Linkage Retaining
23  KH-24-079-01 1 Linkage, Throttle
24  KH-25-158-11 1 /P Bushing, Linkage Retaining
1
1

26  KH-M-541050-S

Nut, Hex

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 31 of 82

WWW.mymowerparts.com

3235 Tractor S/N 1K010G & After
Fender And Running Board




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3235 Tractor S/N 1K010G & After
Fender And Running Board

Page 32 of 82

Ref#  Part Number Qty S/P/F  Description
1 625-0023A 1 S  Light Assembly, Rear RH
725-3262 1 S  Bulb Only, Tail Light
725-3263 1 S  Bulb Only, Reverse Indicator Light
629-3059 1 Harness, Tail Light
2  625-0024A 1 S  Light Assembly, Rear LH
725-3262 1 S  Bulb Only, Tail Light
725-3263 1 S  Bulb Only, Reverse Indicator Light
629-3059 1 Harness, Tail Light
3 703-3622-0716 1 Running Board
777D04383 2 Graphic, All Shaft Drive
777120860 1 Graphic, Starting Instructions
777120859 1 Graphic, Height Adjustment
777530017 1 Graphic, Warning
4  703-2978-0716 1 /P Fender
777D04715 1 S  Graphic, 3000 Series
5 710-0602 4 /P Screw, Hex Wash. Hd. Tapp 5/16-18 x 1.0
6  710-3013 14 /P Screw, Hex Cap, 1/4-20 x .5 GR5
7 712-0324 6 /P Nut, Hex Lock, 1/4-20
8  726-3057 4 S  Clip, Tail Light
9 731-3239 1 Cover, Lift Lever
10 731-3253 1 Flap, Lift Lever
11 735-0275 1 Pad. Floor LH
12 735-0276 1 Pad. Floor RH

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 33 of 82

3235 Tractor S/N 1K010G & After

Frame And Hitch Plate

AN 2
o AN ]
e NN -
L N\ L
N e ml 7/ \%y« En.\ Pt
_, //N mxr:!:!@ % gy _
////.amlw N/ I\ f w0 .
b\ W\ Q ﬂw 1 I
/ // D/VA \ /// / I/ \&_w\l \\““‘_
it ﬂ.mu v ANV ,U/// A/x.//,w,/ \\vxp\.ﬂmnnn\\\
L Y Sem W\ /A \ W\N p
R NS
}{\H.mﬁ@%ww v \...!AQN%/ /Auj (L &
LN N\ Y
S RNy AN\ - A.
o /wn ¥ b RNW// VX © a
Nl AN v 5
\.\% ﬂ%mwzfmumw \ /Ji\\ \_
- S N AN \\
~ AN NG ”/w..wv ).
N\ //WMW/ / \ //ﬂ S AT
///z\ ~F /y”/._ NGy B
gAY /- VAN A
I \mm- \A 4_”” \///”ﬁwvﬁlmw \\
WS \eX
7 KON WO\ ¢
o T mx\ N7 n/.nﬂm“ m//ﬂ - N\ / \v
Te AT A NS Wy )
MO AR TN WX
N ~ \ ﬁ. - /.,mw‘y / _/ /K / ﬂ.J
N\ / LN \ o - G/ m N
. / \\ymum/// [\ wam /v)
\\L A 4 \\V/A D\ \; .,ﬂu/ // AR
e bw\iﬂ/ /4 AN ||u// e\ /
..»m.v \HRHM‘MW ,ww \\\AQ \3 v// V ///N/ MnlulAﬂ
=y A O
I _\mnn\imm _Amn ........ /wa!ﬁtv@x, W. f/W
=T R G S
[To} ) ////Mwﬂmw NA\Y M/
yﬂqmmuwum A!A N
{ /Mﬂ \ ”/
_ ||||||||||| ..,m /// ;
5 \\\\\-!A \ /Vrﬂ IMWMHHIHHHI
@ T

-

M~

<«

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3235 Tractor S/N 1K010G & After

Frame And Hitch Plate

Page 34 of 82

Ref#  Part Number Qty S/P/F  Description
1 603-0446B-0716 1 /P Frame Assembly
2 603-0463A-0716 1 S  Bumper, Front
777D00585 1 Graphic
3  703-3546-0716 1 Hitch Plate
777120773 1 Graphic, Trans. Release
777530265 1 Graphic, Trans. QOil
4  710-0623 4 /P Screw, Hex Wash. Hd. Tapp 3/8-16 x .75
5  710-0599 3 /P Screw, Hex Wash. Hd. Tapp 1/4-20 x .5
6 710-0617 2 Screw, Round Hd., 3/8-24
7 710-3131 2 /P Screw, Hex Cap 1/2-13 x 1.0 GR5
8 710-1260A 4 /P Screw, Hex Wash. Hd. Tapp 5/16-18 x .75
9 712-3027 2 S  Nut, Hex Flange Lock, 1/4-20
10 712-3083 2 /P Nut, Hex Lock, 1/2-13
11 726-0211 8 S  Speed Nut, U-Type, 5/16-18
12 732-3002 1 S  Spring, Extension
13 735-0653 1 Flap, Intk.
14  736-0342 3 Washer, Flat, .283 x .75 x .030
15 738-0704 2 S  Shoulder Screw, .312 x .18
16  747-3336 1 Rod, Front Latch
17  710-3038 2 /P Screw, Hex Cap, 5/16-18 x .875 August 25,
2002 and prior
17  710-3015 2 /P Screw, Hex Cap, 1/4-20 x .75 GR5 August 26,
2002 & after
18  711-1333 1 Shaft, Frame Brace August 25, 2002 and prior
18 647-04010 1 Shaft, tank constraint August 26, 2002 & after
19 736-3008 2 S  Washer, Flat, .344 x .75 x .12 August 25,
2002 and prior
19 736-0329 2 S  Washer, lock, 1/4 August 26, 2002 & after
20 703-3417-0716 1 Bracket, Running Board LH
21  703-3418-0716 1 Bracket, Running Board RH

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 35 of 82

WWW.mymowerparts.com

3235 Tractor S/N 1K010G & After

Front Axle




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3235 Tractor S/N 1K010G & After
Front Axle

Page 36 of 82

Ref#  Part Number Qty S/P/F  Description

1 603-0426-0637 1 S  Axle, RH Steering
2 603-0427-0637 1 S  Axle, LH Steering
3 710-1039 1 /P Screw, Hex Cap 3/8-24 x 1.0 GR8
4  710-3085 1 /P Screw, Hex Cap 3/8-16 x 3.5 GR5
5 711-1141 1 Shaft, Splined
6  712-0355 2 S Nut, Hex Center Lock, 3/8-24
7  712-0431 1 S  Nut, Hex Flange Lock, 3/8-16
8 712-3103 2 Nut, Hex Flange Lock, M12 x 1.75
9 712-3104 1 Nut, Hex - RH, M12 x 1.75

10  712-3105 1 Nut, Hex - LH, M12 x 1.75

11  716-0102 2 S Snap Ring, 1.0 Dia. Shaft

12 716-0188 1 /P Retaining Ring, Internal, 2.0

13 719-3119A 1 /P Pivot Axle

14  719-3120 1 Axle Carrier

15 721-0462 1 /P Seal, Grease, 1.31x 1.0

16  723-0462 1 Ball Joint, 122MM x 1.75 RH

17  723-0463 1 Ball Joint, 122MM x 1.75 LH

18 736-0163 2 S  Washer, Flat, 1.03 x 1.62 x .030

19 736-0247 1 /P Washer, Flat, .406 x 1.25

20  737-3000 3 S  Fitting, Lube, 3/16 Drive

21 741-0131 1 S  Bearing, Ball

22  741-0363 1 S  Bearing, Needle

23  741-0558 4 S  Bearing, Flange

24 747-3348A 1 /P Tie Rod, M12 x1.75 RH & LH

25  748-3074 1 Steering Arm

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 37 of 82

3235 Tractor S/N 1K010G & After

Front PTO

-

\ //

vl /,,
\

//

A\.{\xwg,

Illl[ll]l[l.-- N
\ AMAN \
¢

[sp]

- \\ (&
o, S
e // A _//Lm,,,,ﬁﬂ mv\mw
Muw_ \ & ~via _
(- m{mvdﬂumrxw '\ 2 ) ) ™
WA v T, [} A
- ) Nmm/.,., mmw_ ,ﬂr// Nnmmwm\ e ! ~N
L R @<L
N hmw_.fr\““\/ 7 ,_ A
\\\\\.\X\\i \\\ 7 \./ .m
[ AN N\ 7N o @0 <
& ,NA =1 5 Aﬂ &

o
S
b2

\ ) .

\ =0 (=@ ~J
S ~e\/ (sl N ]
Ty & 4 )

{ .\mew\ T " Ty

- _ o
‘n—.

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3235 Tractor S/N 1K010G & After Page 38 of 82
Front PTO
Ref#  Part Number Qty S/P/F  Description
1 603-0442-0637 1 /P Bracket, Idler
2  759-3867 1 /P Bracket Assembly, Brake
3  703-3009-0637 1 /P Bracket, PTO Mounting
4  703-3165-0637 1 /P Belt Guide
5 703-3812-0716 1 Bracket, Solenoid Mounting
6  710-0237 2 /P Screw, Hex Cap 5/16-24 x .625 GR5
7 710-0514 2 /P Screw, Hex Cap 3/8-16 x 1.0 GR5
8  710-0520 1 /P Screw, Hex Cap 3/8-16 x 1.5 GR5
9 710-0623 2 /P Screw, Hex Wash. Hd. Tapp 3/8-16 x .75
10 710-0748 2 /P Screw, Phil. Hd. Tapp #12-14 x .5
11 711-1196 1 Ferrule, Brake Adjustment
12 712-0324 1 /P Nut, Hex Insert Lock, 1/4-20
13  712-0431 7 S  Nut, Flange Lock, 3/8-16
14 714-0104 2 S Pin, Internal Cotter
15  716-0102 1 S  Snap Ring, 1.0 Dia Shaft
16  759-04258 1 /P Solenoid, Kit Vacuum Actuator Replaces
725-3278
17  732-0470A 1 S  Spring, Extension, .530 x 4.74
18  738-0213 2 /P Shoulder Screw, .498 x 1.45
19  738-3056 2 S  Shoulder Screw
20 741-0491 4 Bearing, Nylon Flange
21  747-3322 1 Rod, PTO Brake
22  750-0526 2 Spacer, .380 x .5 x .265
23  751-3173 1 S  Vacuum Actuator
24  754-3084 1 S  V-Belt, A-Section x 37.63 (Set of two belts)
25  756-3092 1 Pulley, PTO Drive. 6.75-Double
26  756-3094 1 Pulley, Flat Idler, 4.0

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 39 of 82

3235 Tractor S/N 1K010G & After

Front Wheels

[{e]
e}
o |_
<t Q0 _,Jr T—
_/ _F.,,/ /.,,,,_.A
A IIIII !IIIII .
— \‘umwwummunﬂﬂﬂllj-r —
N 7N |
VA ~ ‘wwmmmmmmmm,m
NSNS S

e Y

. \\
N /ﬁ”

p
A,
NP AN
&

IﬂWf“\g
. o

N\
™

r.llll \“‘ N

. ,\/// M/

/./ )
W,

/ o
8

/)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3235 Tractor S/N 1K010G & After Page 40 of 82
Front Wheels
Ref#  Part Number Qty S/P/F  Description
1  734-3053-0499 2 S  Rim Assembly, Wheel
2 734-3193 2 S  Tire, Turf, 16 x 7.5 x 8.0
3 737-0224 2 Lube Fitting
4 741-3002 4 S Bearing, Ball
5 710-3126 2 /P Screw, Hex Cap, 1/2-13 x 1.0 GR5
6 731-3020 2 S  Hubcap
7  734-0255 2 S  Valve, Tubeless Air
8 736-0179 2 S  Washer, Flat, .531 x 1.25x .1
9  736-3095 2 S  Washer, Flat, .535 x 1.92 x .060

WWW.mymowerparts.com



Page 41 of 82

N\
3

o ___“
~ T &

J—

.._.__.r

i III.AI mmu ‘.- -nl.l
o .....__”,. ,hw nzmamv _W__ \;
IIIM mh_.. \ \

e ™
-

\ w Au,._m_A b

WWW.mymowerparts.com

AP

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3235 Tractor S/N 1K010G & After
Fuel System KH-730104




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3235 Tractor S/N 1K010G & After

Fuel System KH-730104

Page 42 of 82

Ref#  Part Number Qty S/P/F  Description
1 KH-52-353-20 2 S Line, Fuel 10"
2  KH-25-237-14-S 4 /P Clamp, Hose
3  KH-24-853-91-S 1 Kit, Carburetor w/Gasket (Includes 4-6)
4  KH-24-041-52-S 1 /P Gasket, Carburetor
5 1 Carburetor Assembly Not available separately
6 KH-24-041-06 1 /P Gasket, Air Cleaner Base
7 KH-M-651025-S 25 Screw, Hex Flange, M6 x 1.0 x 2
8 KH-24-050-02 1 S  Filter, Fuel
9 KH-24-353-12 1 Line, Fuel 11"
KH-24-518-24-S 1 Lead, Ground Not lllustrated
KH-24-757-01 1 /P Kit, Solenoid Includes Solenoid Screw [qty. 2],
O-Ring, O-Ring, O-Ring , Solenoid Assembly &
Solenoid Seat.; Not lllustrated
KH-24-757-02 1 S  Kit, Float Repair - Includes Carburetor Body
Gasket, Float Screw, Float Assembly and Float
Shatft.; Not lllustrated
KH-24-757-03 1 S  Kit, Carburetor Repair - Includes Carburetor
Gasket; Carburetor Body Screw; Idle Needle
Spring; U-Ring; Slow Jet O-Ring; Main Jet
Screw O-Ring; Solenoid O-Rings; Inlet Needle
Valve Clip; Idle Needle and Inlet Needle
Valve.; Not Illustrated
KH-24-757-07 1 Kit, Choke Repair - Includes Choke Plate
Screws; Choke Spring; Choke Lever; Choke
Shaft; Choke Plate; Choke Bushings; and
Choke Lever Cap.; Not lllustrated
KH-24-757-08-S 1 Kit, Repair, (accelerator pump diaphragm) Not
lllustrated
KH-24-757-09-S 1 Kit, Repair, (accelerator pump seal & bushing)

Not lllustrated

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 43 of 82

3235 Tractor S/N 1K010G & After

Fuel System KH-76524

o)
e
\ <
,. /
3 ||Am1r,
y m pﬁ AM W ,_F.
?,,, _m\ mﬁ A ) 2 A
A Sy uf ) 4 Ul
N .“m -w\_&mm Y
w - m erlmm,..nv
©
\
I e
72
\\\H\\\ ,
) \\\w\ lvn/ oD
mué //
3 N

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3235 Tractor S/N 1K010G & After

Fuel System KH-76524

Page 44 of 82

Ref#  Part Number Qty S/P/F  Description
1 KH-52-353-20 2 S Line, Fuel 10"
2  KH-25-237-14-S 4 /P Clamp, Hose
3  KH-24-853-59-S 1 /P Kit, Carburetor w/Gasket (Includes 4-6)
4  KH-24-041-17 1 /P Gasket, Carburetor
5 1 Carburetor Assembly Not available separately
6 KH-24-041-06 1 /P Gasket, Air Cleaner Base
7 KH-M-0651030 2 /P Screw, Hex Flange
8 KH-24-050-02 1 S Filter, Fuel
9 KH-24-353-12 1 Line, Fuel 11"
KH-24-757-01 1 /P Kit, Solenoid Not lllustrated; Includes Solenoid
Screw [qty. 2], O-Ring, O-Ring, O-Ring,
Solenoid Assembly & Solenoid Seat.
KH-24-757-02 1 S  Kit, Float Repair Not lllustrated; Includes
Carburetor Body Gasket, Float Screw, Float
Assembly and Float Shatft.
KH-24-757-03 1 S  Kit, Carburetor Repair Not lllustrated; Includes
Carburetor Gasket; Carburetor Body Screw;
Idle Needle Spring; U-Ring; Slow Jet O-Ring;
Main Jet Screw O-Ring; Solenoid O-Rings;
Inlet Needle Valve Clip; Idle Needle and Inlet
Needle Valve.
KH-24-757-07 1 Kit, Choke Repair Not lllustrated; Includes

Choke Plate Screws; Choke Spring; Choke
Lever; Choke Shaft; Choke Plate; Choke
Bushings; and Choke Lever Cap.

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 45 of 82

VR
/ HH\ ™\
\“\ ) /
=~ \\\\
@ 74

— /

\\ ,m;/“,/ - . Am/
\ / ) _ & A\ N

/ ,

; @

-

A

o

F! \‘“_‘ m m
N’ m‘

rlnm“mmm\

3235 Tractor S/N 1K010G & After

Fuel Tank

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3235 Tractor S/N 1K010G & After Page 46 of 82
Fuel Tank
Ref#  Part Number Qty S/P/F  Description
1 726-0205 2 /P Clamp, Hose
2 731-3268 1 Trim, Tank Protector
3  735-0149 1 S  Bushing, Rubber
4  751-0535-60 60in. S  Fuel Line
5 751-3124B 1 S Cap, Fuel
6 751-3144A 1 S Tank, Fuel, 4.5 Gallon
7 751-3161 1 Sensor, Low Fuel
751-3146 1 S  Grommet
8 751-3162A 1 /P Fitting, Fuel Pickup

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 47 of 82

3235 Tractor S/N 1K010G & After

Hood, Grille And Side Panels With Hood Latch

L0

s,
| N

SN ~
AT
“%mmmw \“& :

Nl
mmmmmmﬁzzmm

b2
. 2w
. —
/ﬁ llm m\
o 2
< - ¥

JV \\\%
\\
/
\mMM
VNN
\\\ ‘“““ M M/ / Lo
4, ﬂ/// A
T\ \ S/
\ 777, \\ 7
am\ \\“““ / / / m Ink\“ A
A | 4 //// \ =
, AW\ \V.nvnvnuuuuuurlv W _
\ I
/m \ \\ n\\u\
””' \ / \R.-p//
/.A/Jf \\\ //_
Mﬂm A\ <
AN ok
//Mﬂwy,

I,
3

7

JWU
N

{. j

\
v\.m

/A -
' g
/ 3
/ \
,\,y -w/i
\m .ﬂ/
AP
P 7 -~ \“\ \“
A A
o Av
\“‘v
v
wn “ﬂn.\
m y \L\
-\.P mwmm, g .\ 3 =
VARIEIPIPIR:

li [

\
......“r
aajumwul,l

-
-

]

f

W_mw

A

4

|

N

Py
......... /,/, 3

==3 ﬂ_//

/m.umwmmuuuu_ V(V‘v

8

@
e
=

-

\YA
O
\/,lmnéﬂ

4

_@w .,./.\ \nh W

\

,V

e

o

\

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3235 Tractor S/N 1K010G & After
Hood, Grille And Side Panels With Hood Latch

Page 48 of 82

Ref#  Part Number Qty S/P/F  Description
1 625-04001 1 S  Headlight Assembly
725-0963 2 S  Bulb, Headlight
725-1649 2 S  Socket Assembly, Headlight
2  703-05000A-0499 1 /P Hood
3  703-2946-0499 1 Side Panel, RH
4  703-2947-0499 1 Side Panel, LH
5  703-2950-0499 1 Grille, Series 3000
777120314 1 /P Graphic, Warning
6 703-2984-0716 1 Support, Grille - RH
7  703-2985-0716 1 Support, Grille - LH
8 703-3070B-0499 1 /P Bracket, Upper Hood
777530538 1 Graphic, Hot Surface
9 703-3071 2 Bracket, Rod Retainer
10  703-3101B-0716 1 /P Support, Hood
11  710-0351 8 /P Screw, Truss Hd, Tapp, #10-16 x .5
12 710-0607 10 /P Screw, Hex Wash. Hd. Tapp 5/16-18 x .5
13  710-0924 4 /P Screw, Phil. Pan Hd. 1/4-20 x .75
14  726-3054 4 Nut, U Type Speed, 1/4-20
15  726-0139 2 /P Nut, U-type Speed, #10
16  726-3056 4 Latch, 1/4 Turn
17  731-3227 1 Mount, Side Panel/Grille RH
18 731-3228 1 Mount, Side Panel/Grille LH
19  732-0936 4 Clip, Spring
20  732-0937 4 Spring, Compression
21  732-1178 1 Spring, Hood Latch
22  736-0400 2 S  Washer, Flat, .194 x .62 x .063
23  747-3478 1 Rod, Upper Hood
24  747-3338 1 Rod, Lower Hood
25  777D03265 1 /P Graphic, Hood - RH
777D03266 1 /P Graphic, Hood - LH
26  777D03276 2 Graphic, 3235
27  703-4088-0716 2 Bracket, Hood Latch Support
28  710-0136 1 /P Screw, Hex Cap, 1/4-20 x 1.75 GR5
29  710-0599 2 /P Screw, Hex Wash Hd Tapp, 1/4-20 x .5
30 710-1005 4 S  Screw, Hex Wash Hd Tapp, 1/4-14 x .5
31 712-3051 1 /P Nut, Hex Top Lock, 1/4-20
32 731-3232 1 Roller, Hood Latch
33  736-0342 1 Washer, Flat, .283 x .75 x .030
34  747-04085 1 Rod, Hood Support
35 728-0117 4 Rivet, Pop, .125 OD

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 49 of 82

3235 Tractor S/N 1K010G & After

Hood, Grille And Side Panels Without Hood Latch

[{e]
[aV]
_.IIII
RN
- J/ / // \
_ - o~ /A/ \VA/ //
\ \““ = - \ o N B
NG fo ) R
\wm — \ N ) p P /”M // ///
e
4 A v\ V)
\\ — Qs HMNVNK| e // // \v
N /7) // /rm\\ \“
G S \ Y
5 P
A8

o
—9
L /
g
r/
,_.,A
\
// Y
\VMI ﬂmmmmwmﬂ\ /
==\ ==
i)
Q!
'3

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3235 Tractor S/N 1K010G & After Page 50 of 82
Hood, Grille And Side Panels Without Hood Latch

Ref#  Part Number Qty S/P/F  Description
1 625-0053 1 S  Headlight Assembly (Lens glued to reflector)
725-0963 2 S  Bulb, Headlight
725-1649 2 S  Socket Assembly, Headlight
2  759-3865-0499 1 Hood w/Support Rod Assembly
3  703-2946-0499 1 Side Panel, RH
4  703-2947-0499 1 Side Panel, LH
5  703-2950-0499 1 Grille, Series 3000
777120314 1 /P Graphic, Warning
6 703-2984-0716 1 Support, Grille - RH
7  703-2985-0716 1 Support, Grille - LH
8 703-3070A-0499 1 S  Bracket, Upper Hood
777530538 1 Graphic, Warning Hot Surface
9 703-3071 2 Bracket, Rod Retainer
10  703-3101A-0716 1 S  Support, Hood
11  710-0351 8 /P Screw, Truss Hd, Tapp, #10-16 x .5
12 710-0607 10 /P Screw, Hex Wash. Hd. Tapp 5/16-18 x .5
13  710-0924 4 /P Screw, Phil. Pan Hd. 1/4-20 x .75
14  726-3054 4 Nut, U Type Speed, 1/4-20
15  726-0139 2 /P Nut, U-type Speed, #10
16  726-3056 4 Latch, 1/4 Turn
17  731-3227 1 Mount, Side Panel/Grille RH
18 731-3228 1 Mount, Side Panel/Grille LH
19  732-0936 4 Clip, Spring
20  732-0937 4 Spring, Compression
21  732-1153 1 Spring, Extension
22  736-0400 2 S  Washer, Flat, .194 x .62 x .063
23  747-3337A 1 /P Rod, Upper Hood
24  747-3338 1 Rod, Lower Hood
25  777D03265 1 /P Graphic, Hood - RH
777D03266 1 /P Graphic, Hood - LH
26  777D03276 2 Graphic, 3235

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 51 of 82

3235 Tractor S/N 1K010G & After

Hydraulic Steering Pump

e
—_—

o

7

; (R
s =il (Y
-\ S
i%wuumnnuuﬁmz ‘ :
f =N

S I
A

-

. ,J .
iy
SRy k

-

WWW.mymowerparts.com



3235 Tractor S/N 1K010G & After

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Hydraulic Steering Pump

Page 52 of 82

Ref#  Part Number Qty S/P/F  Description
1 ET-14543-002 1 Screw, Hex Cap, 1.57" Lg.
2  ET-64455-000 1 Seal Kit (Includes All Parts Marked Ref. 2
3  ET-22991-003 1 S  Gerotor Assembly
4  ET-22919-005 1 Spacer, .240 Lg.
5 ET-22918-000 1 Drive
6 ET-9199-000 1 Plug, Manual Check
7  ET-285020-140 1 Ball, Manual Check
8 ET-64457-000 1 Bearing Kit
9 ET-64456-000 1 Spring Kit, Centering
10 ~N/A 1 Spool, Sleeve and Housing Not Available as

Replacement Parts. Order Complete Steering
Pump

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 53 of 82

3235 Tractor S/N 1K010G & After

Hydraulic Valve And Lines

of fep F
. aigial
> 00
prs T
o
L
O xo}
pid mE
L _ =
id _
L ik | #
_-_l_f W, m [ HHI
e g2 0 d_
r H _
O [
LL

JVAer. /

7 Aw.\ / %/ .Mw

/ /) ——
\/,

@ Am .. ™

o
T

!IH,VL_ ™

— ]

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3235 Tractor S/N 1K010G & After
Hydraulic Valve And Lines

Page 54 of 82

Ref#  Part Number Qty S/P/F  Description

1 703-1801 2 Bracket, Valve Mounting
2 703-1802 2 Clamp, Side Valve
3  703-1803 2 S  Clamp, Double Valve
4 703-3154 1 S Bracket, Lift Valve
5 710-0597 2 /P Screw, Hex Cap 1/4-20 x 1.0 GR5
6  710-0641 2 /P Screw, Hex Cap 1/4-20 x 2.25 GR5
7  710-3013 5 /P Screw, Hex Cap 1/4-20 x .50 GR5
8 710-3083 1 /P Screw, Hex Cap 5/16-18 x 1.375 GR5
9 712-0429 1 S Nut, Hex Insert Lock, 5/16-18

10 712-3027 4 S  Nut, Hex Flange Lock, 1/4-20

11 717-3452 1 Valve, Hydraulic

12 721-0492 4 O-Ring, Backup

13 721-3021 6 S O-Ring

14  726-0197 3 Cable Tie

15  727-3056 1 T-Fitting, 9/16-18 Thrd.

16 727-3130 1 Tube, Hydraulic (Pump to Strng)

17  727-3131 1 Tube, Hydraulic (Aux. from Strng)

18 727-3162 1 Tube, Hydraulic (Strng Return)

19 727-3160 1 Tube, Hydraulic (Aux Return)

20 727-3161 1 /P Tube, Hydraulic (Return to Pump)

21  731-3259 1 Knob, Lift

22  735-3007 3 S  Rubber Spacer

23  741-0491 2 Bearing, Nylon Flange

24 747-3349A 1 /P Handle, Center Lift Valve

25  748-3081A 1 /P Link, Lift

26  748-3082 1 Clamp, Handle

27  721-0493 3 O-Ring, .426 x .566 x .070

28 710-0751 1 /P Screw, Hex Cap 1/4-20 x .62 GR5

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 55 of 82

y oS
\ A V%wuuﬂumluwnﬂlﬁ\ &
// // e R B
AN
/ /
\ \
W
sy JETRIN .
%L £ \ g \ /
AN/ 3 \ \
/,m e x&, \ \ \ { . §
td,uM<NVVfwmmwwwwa‘ 7% \ N ool .
g \ N S

0

WWW.mymowerparts.com

j -
(]
=
<
=2 ©
0]
S5
lqu -
ms
— &
(2]
< g
=
p -
2.8 _
T T o
7
0 S
QS
oI



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3235 Tractor S/N 1K010G & After Page 56 of 82
Hydrostatic Transmission

Ref#  Part Number Qty S/P/F  Description
1 HG-51206 /P Shaft, Pump
2 HG-2000022 /P Ring, Wire Retaining
3  HG-2000038 /P Ring, Retaining
4  HG-2000023 /P Spacer
5 HG-2000032 /P Bearing, Ball
6 HG-2000036 S  Seal Lip
7  HG-2000037 /P Seal, Lip
8 HG-2000014 /P Arm, Trunnion
9 HG-2000015 /P Guide, Slot

10 HG-2510097

11  HG-50552

12 HG-2000024

13 HG-2000025

14  HG-2510014

15 HG-2000007

16 ~N/A

17 HG-2510098

18 HG-50641

19 HG-2000061

20 HG-50203

21  HG-2510013

22  HG-9004100-1430
23  HG-2510083

24  HG-50761

25 HG-2510050

26 HG-2510034

27 HG-2510081

28 HG-2510082

29 HG-2510012

30 HG-9005110-4400
31 HG-2510090

32 HG-50969

33 HG-9007314-0808

Housing Assembly
/P Bearing Assembly, Thrust Ball
/P Washer, Block Thrust
/P Spring, Block
/P Kit, Pump Cylinder Block
/P Shaft, Motor
Not Used In This Application
/P Kit, Center Section
Pin
/P Gasket, Center Section
Swashplate, Variable
/P Kit, Motor Cylinder Block
/P O-Ring
S  Kit, Auxiliary Charge Pump
/P Gerotor & Housing Assembly
/P Kit, Check Valve
/P Kit, Check Valve w/ .044 Orifice
Kit, Check Relief
Kit, Auxiliary Relief Valve
/P Kit, Bypass Valve
Plug, 7/16-20
/P Kit, Auxliary Filter
Screw, Flange Head Cap, M8 x 60
/P Screw, Socket Head Cap

RPRRPRPRPNRPRRPONRPNRRPRPRRPRPRPREPNRPRRPRPNRPRRPREPRPNNNRRPRPRERRERREPRERREDNR

34  HG-9005110-3100 Plug, 5/16-24

35 HG-50994 S  Cover, Filter

36 HG-50408 /P Pin

37 HG-2000044 /P Shim, Charge Pump

38 ~N/A O-Ring Order Seal Kit P/N HG-2510010

39 ~N/A O-Ring Order Seal Kit P/N HG-2510010

40 ~N/A O-Ring Order Seal Kit P/N HG-2510010
HG-2510010 /P Kit, Overhaul Seal (Includes Ref. Nos. 2, 3, 4,

6,7, 19, 22, 38, 39 & 40)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 57 of 82

3235 Tractor S/N 1K010G & After
Ignition/Electrical KH-730104

\\
/
\\
I~ / nU,
= III!IIi..\_ O
/
\\\ .
/ RN
S
N \RA
AN ,Quawh
™ //Amw_ﬂw,,
///N&MWMWY
ANNEE
Ww /////l
Mww_ N
>
AHA#,?/ mmw ///
LA
//nm_.met
z\. fmf A& N?mw\“\A-/
/ IINF:\..*WV[ r (L N
\AIHD \LA\ _&\ N N, “luu“v .Qu
AA MMR e T Y \\ L%WM. —
TR A
Amm “. /”W.‘ 7 ““”
. X% A /W
N /N/LWWM“rtmmaw,}V/wY
xumm g nuu\Lx\An
p —— N
Cu,/ AM/ﬁvI \ ///,
o

~

\
myww
Mbﬁ%. //.v/ e
2\, e
@mnmmuﬁ/i! S
By
/ E@ﬁﬂ /Ilm..i\u“\ @m
| gnggmmmgﬂ%
!
\
\ 7
SN d
//x 8 yuﬂ/ mmm a//// 42
. 7’ AN \V, ~& o
™0
mmhxmw )
A mmm@ﬁww | & 5 2> A
//:Il ” - \ n&“ﬂ /
) @\ /
\W. mﬂwlw\ 4 mﬂ, /w\mm“ 3 mw‘
/ N\ A0 g7 )
.) Ay ;
/ /w 0 / / /
< N W ,1-\
/ /ﬂ ™ o~

Y

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3235 Tractor S/N 1K010G & After Page 58 of 82
Ignition/Electrical KH-730104

Ref#  Part Number Qty S/P/F  Description

1  KH-54-755-09 1 S  Kit, 15 Amp Stator (Incl. KH-24-126-71 Stator
Bracket, Not Shown)

Screw, Hex Cap M5 x 0.8 x 25

S  Module, Ignition

/P Screw, Hex Socket Hd. M5 x 0.8 x
Flywheel

/P Key

/P Washer, Plain 3/8"
Screw, Hex Flange M10 x 1.5 x 46

S Fan

/P Adapter, Drive Shatft

S  Screw, Hex Flange M10 x 1.5 x 90

/P Bolt, Shoulder, M6 x 1.0 x 16

/P Kit,Grass Screen (Includes Ref. Nos. 18-20)
Spacer
Washer, Plain 3/16"
Screw, Hex Cap M4 x 0.7 x 25
Screw, Phillips Hd. 11-16 x 7/8"
Washer, Plain 3/16"

S  Rectifier-regulator 15 Amp

S  Connector (3 Contact)

/P Spark Plug

2  KH-M-0548025
3  KH-24-584-01
4  KH-M-0545020
5  KH-24-025-01-S
9 KH-X-42-15
10 KH-12-468-03
11 KH-12-086-14
12 KH-24-157-07-S
13 719-3096
14  KH-24-086-16
16  KH-25-086-47
17 KH-54-755-15
18 KH-24-112-04
19 KH-X-25-92
20 KH-M-0403025
21  KH-24-086-18
22  KH-X-25-92
23  KH-25-403-03
24  KH-236602
25  759-3336

26  KH-235173 Clip, Cable

27 KH-X-25-63 /P Washer, Plain 1/4"

28  KH-48-154-02 Clip, Cable
KH-24-176-08 S Harness, Wire
KH-24-518-12-S /P Lead
KH-X-22-11 Washer, Lock, 1/4

KH-25-086-91-S
KH-24-454-03-S

/P Screw, Tapping, #10-16 x .5
Tie, Wire

PNRPRPRPNRPRPNRRPNNDMANDMNRDMNRRPRRPRPEPEANN

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 59 of 82

3235 Tractor S/N 1K010G & After
Ignition/Electrical KH-76524

\ % mqﬂmmw mwwi/
\A,..H. NWT TN,

— L
// ka, TS J@. /// Mm

\ )
.Z,/ /7,”/ W%M{/ - o
1W 2 Ny 6 S0 &
f ,/// .\.vu. o™
mmm wmwmﬂmv © < L= o
.\mmm RN &N S A2 N
Vi W///uv 8 4/ \ (7 /
< wmmmw @ \ Y
\w ", @ w w.@\uwv ¢
/N (60 gy P
/ /n/ \\ u““\.m\ f
\\ ,,., o] / \ /
-~ / NS o
Y N N

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3235 Tractor S/N 1K010G & After
Ignition/Electrical KH-76524

Page 60 of 82

Ref#  Part Number Qty S/P/F  Description
1  KH-54-755-09 1 S  Kit, 15 Amp Stator (Incl. P/N KH-24-126-71
Stator Bracket,
2  KH-M-0548025 2 Screw, Hex Cap M5 x 0.8 x 25
3  KH-24-584-01 2 S  Module, Ignition
4  KH-M-0545020 4 /P Screw, Hex Socket Hd. M5 x 0.8 x
5 KH-24-025-04 1 S  Flywheel
9  KH-X-42-15 1 /P Key
10 KH-12-468-03 1 /P Washer, Plain 3/8"
11 KH-12-086-14 1 Screw, Hex Flange M10 x 1.5 x 46
12 KH-24-157-03 1 S Fan
13 719-3096 1 /P Adapter, Drive Shatft
14  KH-24-086-16 2 S  Screw, Hex Flange M10 x 1.5 x 90
16  KH-25-086-47 4 /P Bolt, Shoulder, M6 x 1.0 x 16
17  KH-54-755-15 1 /P Kit,Grass Screen (Incl. 18-20 and P/N
KH-24-113-18)
18 KH-24-112-04 4 Spacer
19 KH-X-25-92 4 Washer, Plain 3/16"
20 KH-M-0403025 4 Screw, Hex Cap M4 x 0.7 x 25
21  KH-24-086-18 2 Screw, Phillips Hd. 11-16 x 7/8"
22 KH-X-25-92 4 Washer, Plain 3/16"
23  KH-25-403-03 1 S  Rectifier-regulator 15 Amp
24  KH-236602 1 S  Connector (3 Contact)
25  759-3336 2 /P Spark Plug
26  KH-235173 2 Clip, Cable
27  KH-X-25-63 1 /P Washer, Plain 1/4"
28  KH-48-154-02 1 Clip, Cable
KH-24-176-08 1 S  Harness, Wire
KH-24-518-12-S 1 /P Lead
KH-X-22-11 1 Washer, Lock, 1/4
KH-25-086-91-S 2 /P Screw, Tapping, #10-16 x .5
KH-47-154-01-S 1 /P Clip, Cable

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 61 of 82

3235 Tractor S/N 1K010G & After

Lower Power Steering

o
L
NW) \luu\l /
i // \Huﬂ
// B 4 \.W,ﬂ/ \// v
rﬂ./l/ \\ \ // N
/Ii. x,.r@ mm v 1% \\\ N
.Qv @0 /,\\ yM\ \\m\‘ ~
N @ o\ )
V/ rQU nuvx ll\ lllll N .
// N // maﬁ
/vr, Mw, 4 wyf @
\ Q) G
N PREN
‘Amw / / Am\wn\Aﬂ/ AMW W\\
/f /) & N\
‘Y N N
- m%w;ll”// ///
w /UJ /_
_. \\\\\\\ \.v,ﬂ“mw <t -
&r.y‘&MuT! lllllllllll -
= N
.mﬁ M aWr \_ e M~
=748 & mn be nu“m|u| 4
. wlu,.r - O
fmw \ /! , ,M_

,Mn” \ & A..////V_

\‘W@ !

Ny

ATV
ONLY
—
/
/
o
¥
. i
i1
—E
Val
/
/
49—/
1o

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3235 Tractor S/N 1K010G & After

Lower Power Steering

Page 62 of 82

Ref#  Part Number Qty S/P/F  Description

1 703-3015-0716 1 Plate, Steering Pump Port
2  703-3189-0716 1 /P Bracket, Cylinder Mounting
3 710-0514 2 /P Screw, Hex Cap 3/8-16 x 1.0 GR5
4  710-3138 2 /P Screw, Hex Cap M8-1.25 x 16 MM GR5
5 710-3140 4 Screw, Hex Cap, M6 x 14MM
6 712-0431 2 S  Nut, Hex Flange Lock, 3/8-16
7  712-3103 2 Nut, Hex Flange Lock, M12 x 1.75
8 712-3104 2 Nut, Hex, M12 x 1.75 RH
9 717-3424 1 Cylinder, Steering

10 717-3442 1 S  Pump, Hydraulic Steering

11 723-0462 2 Ball Joint, 122MM x 1.75 RH

12 727-3012 1 /P Fitting, 90 Degree Elbow

13 727-3126 1 Hose, Front Steering

14  727-3127 1 Hose, Rear Steering

15  727-3159 1 Fitting, 45 Degree

16 736-3084 1 /P Washer, Flat, .51 x 1.12 x .060

17  721-0493 2 O-Ring, .426 x .566 x .070

18  736-0329 4 S  Washer, Lock, 1/4"

WWW.mymowerparts.com



Page 63 of 82

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3235 Tractor S/N 1K010G & After
Oil Pan/Lubrication KH 730104

S

(@)=

N

—

A
A _‘“

Y

Ny 7\ ¥

u.
4

s
—

P

o XN WS

I

7

VAR

rd

/ V

ey
o
2

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3235 Tractor S/N 1K010G & After
Oil Pan/Lubrication KH 730104

Page 64 of 82

Ref#  Part Number Qty S/P/F  Description
1  KH-54-009-07 1 Plate, Closure Assembly (Includes 2-12, 17)
2  KH-24-038-10-S 1 /P Dipstick
3  KH-24-755-121-S 1 /P Tube, Dipstick (Includes 2)
4  KH-24-043-12 1 /P Kit, Governor Gear (Includes 5)
5 KH-12-380-01 1 /P Pin, Governor Regulating
6 KH-52-448-02 1 S  Tab, Locking
7  KH-12-144-02 1 Shaft, Governor Gear
8 KH-52-032-08 1 S  Seal, Oil (PTO End)
9 KH-24-153-08 1 O-Ring
10 KH-24-393-37-S 1 S  Oil Pump Assembly (Includes 11,12)
11  KH-24-153-01 1 /P O-Ring, Oil Pick-Up
12 KH-24-381-04 1 Pick-Up, Ol
13  KH-M-0631005 2 S  Washer, Plain
14 KH-M-0645025 2 S Screw, Hex Flange M6 x 1 x 25
15 KH-12-050-08 1 S  Filter, Ol
16  KH-24-136-05-S 1 Nipple, Oil Filter
17  KH-25-139-60-S 2 /P Plug, Pipe 1/8"
18 KH-24-086-16 9 S  Screw, Hex Flange M8 x 1.25 x 45
19 KH-25-099-24 1 S  Switch, Pressure
20 KH-24-086-17 1 S  Screw, Hex Flange M8 x 1.25 x 45
21  KH-24-594-24-S 1 Cooler, Oil
22 KH-24-380-13-S 1 S Pin, Locating
23  KH-24-041-29-S 1 Gasket, Adapter

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 65 of 82

3235 Tractor S/N 1K010G & After

Il//rl .Am
S y > L7 ) I//I/I. v b
Am«m\_w.% , 7 =N %mw
/xr /
) e
QL\ ////I/
/ | < .Ilrll.._'x WI
/ o \
/ e/
/ et
\ !
// [{e] \
\
/, | s
\
. mH. \ 4/
\ \V\ h
/V / w.lINHHHHHIHN,. ﬂlll... .mw
S —— > ] N 7 /
// L o7 A/ (mfrw Y, /
\\nnHWlﬂ / W
pu— rhl.l\
o JF= Hmv
s
M S
N ey N
© -
S .
T
X
5 »
2 4..,. :IJ!IJ'V mM.A\n.v _Mm_
.m AWV w \\\
S
-]
<
c
©
o
O

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3235 Tractor S/N 1K010G & After
Oil Pan/Lubrication KH-76524

Page 66 of 82

Ref#  Part Number Qty S/P/F  Description
1  KH-54-009-07 1 Plate, Closure Assembly (Includes 2-12, 17)
2  KH-24-038-10-S 1 /P Dipstick
3  KH-24-755-121-S 1 /P Tube, Dipstick (Includes 2)
4  KH-24-043-12 1 /P Kit, Governor Gear (Includes 5)
5 KH-12-380-01 1 /P Pin, Governor Regulating
6 KH-52-448-02 1 S  Tab, Locking
7  KH-12-144-02 1 Shaft, Governor Gear
8 KH-52-032-08 1 S Seal, Oil (PTO End)
9 KH-24-153-08 1 O-Ring
10 KH-24-393-10 1 S  Oil Pump Assembly (Includes 11,12)
11  KH-24-153-01 1 /P O-Ring, Oil Pick-Up
12 KH-24-381-04 1 Pick-Up, Ol
13  KH-M-0631005 2 S  Washer, Plain
14 KH-M-0645025 2 S Screw, Hex Flange M6 x 1 x 25
15 KH-12-050-08 1 S  Filter, Ol
16 KH-24-136-01 1 Nipple, Oil Filter
17  KH-25-139-60-S 2 /P Plug, Pipe 1/8"
18 KH-24-086-16 9 S  Screw, Hex Flange M8 x 1.25 x 45
19 KH-25-099-24 1 S  Switch, Pressure
20 KH-24-086-17 1 S  Screw, Hex Flange M8 x 1.25 x 45

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 67 of 82

3235 Tractor S/N 1K010G & After

Pedestal And Connections

N

~
/Mumm g

o =50 T\
/6 u‘%

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3235 Tractor S/N 1K010G & After
Pedestal And Connections

Page 68 of 82

Ref#  Part Number Qty S/P/F  Description
1 603-0386A-0637 1 /P Pedestal Assembly
2 603-0587 1 Handle, Tilt
777120861 1 Graphic, Tilt Steering Handle
3 710-0136 4 /P Screw, Hex Cap 1/4-20 x 1.75 GR5
4  710-0597 2 /P Screw, Hex Cap 1/4-20 x 1.0 GR5
5 710-1260A 6 /P Screw, Hex Wash. Hd. Tapp 5/16-18 x .75
6 711-1180 1 Shaft, Lower Steering
7 712-0324 6 /P Nut, Hex Insert Lock, 1/4-20
8 714-0104 2 S  Pin, Internal Cotter
9 716-0115 1 S Ring, Retaining, .56 Dia Shaft
10 723-0467 1 Strap, Battery (Includes Ref No. 14)
11 725-3255 1 S Battery
12 731-3225 1 Lever, Park Brake
13  731-3226 1 Lever, Cruise
14  732-0696 2 Hook, Wire Rectangular
15  732-0870 1 S  Spring, Compression, .676 x 2.57
16  732-0932 2 Spring, Extension
17  735-0258 1 Boot, Tilt Wheel Coupling
18  735-0269 1 Boot, Shaft Cover
19 736-3020 2 S  Washer, Flat, .271 x .63 x .065
20 738-3164 1 Shaft, Upper Steering
21 741-3085 1 Bearing, Sleeve, 1.44 x 1.5 x .812
22 747-3327 1 Rod, Cruise Control
23 747-3328 1 Rod, Parking Brake
24 747-3354 1 Rod, Cruise/Brake Pivot
25  748-3067 1 Housing, Tilt Wheel Coupling
26  748-3068 1 Coupling Half, Bottom
27  748-3069 1 Coupling Half, Top
28  748-3083 1 Index, Tilt Steering
29  748-3084A 1 /P Block, Tilt Steering
30 736-0275 2 S  Washer, Flat, .344 x .688 x .065

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 69 of 82

3235 Tractor S/N 1K010G & After

Rear Wheels

e
—— a2mma,
e e,

\

— ”/
\ N
N
, N
\ “
// R
o
\ P it /nun/
, v T, N
/ Vs ey, N
/ \ \ \\ f/uuu”l I..:.Hfl.rll,l
‘\‘\—\\\ \ Vi Mmmﬂm.!.. /ﬂ”ﬂl
= ..H.hl.....,..” - \
/ Af “\M“nnﬁ =N
/
/ / \\ o A\
/ A e -
\ / ,/ \, /mummwm
NN R
NN
NN\
/; ///[ A,)/_
Y
. Fal
",
/ N
\ ; T
W, \ ,
LS \ )
N .
N\ / \
WA\ /
AN , y
/”/ o \\
//ﬂ/\ ,\ \

& 5L
mm\ SR
o]
w &N\
N
N
O
N\
AN
AN

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3235 Tractor S/N 1K010G & After Page 70 of 82
Rear Wheels
Ref#  Part Number Qty S/P/F  Description
1 734-3194 2 S  Tire, Turf, 24 x10.5 - 12
2  634-3053-0499 2 Rim Assembly, Wheel
3  734-0255 2 S  Valve, Tubeless Air
4  712-3050 8 /P Lug Nut, 7/16-14

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 71 of 82

3235 Tractor S/N 1K010G & After

Seat Assembly

11 V-.
z 2
- _m O
N T U
///»V“M_ .Mw mm.
.
- /4 ©
o :,i. - T Ty \\ ™ m”_
-— ~—— — I )
L K ST N/ i 1
— / R B N
~~ _ BN )
e ., ll,.. 4 l-.\\\\\ \_
N\ / Aw ﬁ,jnmww;w e \\n“ummmm
- e
,mwu \\\\ ped \\\ .\M g “ mu\
/ mui\ ol \“ ,
/ W P A.._o o \“\ A 4L\
- = /
o o™ 7N\ \
_ \ L AW.A mmmﬂx;\ \L o \\ / /// \
. \\\\ . A
/ S, g4 < F A\ / /,/

L= Nl P N \
,z,u, W\
//,wf.!,/ \
AN

/ ._ . ,.,m
/ SR
/ \\\\ / \ 49 iﬂ :
\\ / \\““\\ \\\ AV\H _\\\\V nW/ \“““m//%\\ 7 ' - /m
. “mmmmmm“ 0 SN/ A2y \\\,r
W == s A/
. Am ul / A = Caoay / A...
e / xS - PR L/ R
.H,_ N %\_ LN ; /mmm./ /
o NI wv ku, = //J % -
\\x‘mw\r“//ﬂgn”ﬂuﬁuuy_ ”
_\\ [

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3235 Tractor S/N 1K010G & After

Page 72 of 82

Description

Seat Assembly

Ref#  Part Number Qty S/IPIF
1  703-3166A-0637 1 /P
2 703-3173-0637 1 /P

3  703-3208 1
4 703-3431 1 /P
5 703-3888 2 S
6 710-0748 2 /P

7  710-0759 4

8 710-1636 4

9 710-1669 4
10 712-3004A 4 /P
11  714-0507 1 S
12 726-0211 4 S
13  731-3240A 1 S

14 731-3244 1

15 732-1001 1

16  732-1163 2
?17  735-0271 2 S
18 747-3357A 1 /P
19  757-04017 1 S

757-3015 1
777D06883 1 /P
777D01782 1 /P
20  735-04028 2 S

Bracket, Seat Switch

Bracket, Switch Mounting

Track, Seat, w/o Latch

Track, Seat, w/Latch

Bracket, Seat

Screw, Pan Torx Hd., #12-14 x .5
Screw, Hex Wash. Hd. 5/16-18 x .625
Carriage Bolt, 5/16-18 x .62
Screw, Pan Torx Hd. 5/16-18 x 1.0
Nut, Hex Flange Lock, 5/16-18
Pin, Cotter, 3/32 x .75

Speed Nut, U-Type, 5/16-18
Base, Seat

Lid, Tlbx

Spring, Compression

Spring, Compression

Bumper

Rod, Seat Pivot

Seat, High Back (Ultra)

Seat, high back

Graphic, Reflector

Graphic, USA

Cap, Spring

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 73 of 82

3235 Tractor S/N 1K010G & After

Starting System KH-25-098-08-S

AN Ry (u
Ty} hmﬂ \ — oo V
nmmumn o |
e/ . )
/flnnri.l ﬂl\mu
<t
A
™. / ‘.f---y
N [zt —
RN il B
=P

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3235 Tractor S/N 1K010G & After
Starting System KH-25-098-08-S

Page 74 of 82

Ref#  Part Number Qty S/P/F  Description
1 KH-M-0841080 1 S  Nut, Hex Flange M8 x 1.25"
2 KH-M-839080 2 S  Screw, Hex Flange M8 x 1.25 x 80
3  KH-25-098-09-S 1 S  Starter assembly, solenoid shift (Delco)
(Includes 4-7)
4  KH-25-435-05-S 1 S  Kit, Solenoid (Includes 3 Torx head screws)
KH-25-086-113-S 3 Screw, external Torx head M4 x 0.7 x 26 (not
shown)
5 KH-25-755-33-S 1 Kit, Pinion Drive (Includes 6)
6 KH-25-141-05-S 1 Ring, Retainer
7  KH-25-221-01-S 1 Kit, Brush
KH-M-0841080 1 S Nut, hex. flange M8x1.25 Delco-Remy
SOLENOID SHIFT STARTER (25 098 08-S);
Not shown
KH-M-839080 2 S  Screw, hex. flange M8x1.25x80 Delco-Remy
SOLENOID SHIFT STARTER (25 098 08-S);
Not shown
KH-25-098-08-S 1 S  Starter assembly, solenoid shift (Delco)
Delco-Remy SOLENOID SHIFT STARTER (25
098 08-S); Not shown
KH-25-435-04-S 1 /P/IF  Kit, solenoid (plunger not part of solenoid)
Delco-Remy SOLENOID SHIFT STARTER (25
098 08-S); Not shown
~N/A 3 Screw, external Phillips head (purchase
locally) Delco-Remy SOLENOID SHIFT
STARTER (25 098 08-S); Not shown
KH-25-755-33-S 1 Kit, pinion drive Delco-Remy SOLENOID
SHIFT STARTER (25 098 08-S); Not shown
KH-25-141-05-S 1 Ring, retainer Delco-Remy SOLENOID SHIFT
STARTER (25 098 08-S); Not shown
KH-25-221-01-S 1 Kit, brush Delco-Remy SOLENOID SHIFT

STARTER (25 098 08-S); Not shown

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 75 of 82

3235 Tractor S/N 1K010G & After
Starting System KH-25-098-09S

Y

\WV.\

A

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3235 Tractor S/N 1K010G & After
Starting System KH-25-098-09S

Page 76 of 82

Ref#  Part Number Qty S/P/F  Description
1 KH-M-0841080 1 S  Nut, Hex Flange M8 x 1.25"
2 KH-M-839080 2 S  Screw, Hex Flange M8 x 1.25 x 80
3  KH-25-098-09-S 1 S  Starter, Solenoid Shift Assembly (Includes
4-8)
4  KH-25-435-05-S 1 S  Kit, Solenoid (Includes 8)
5  KH-25-755-33-S 1 Kit, Pinion Drive (Includes 7)
6 KH-25-221-01-S 1 Kit, Brush
7  KH-25-141-05-S 1 Ring, Retainer
8 KH-25-086-113-S 3 Screw, External Torx Hd.

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 77 of 82

3235 Tractor S/N 1K010G & After

- Differential

ission

Transm

S
A \\ VWWM - /...w‘ﬁmu/ :
w
/m k;. ‘“w A,m ol / 9 \ /S ~

A @ \ il §

— ﬂ///
3 , N
> 7
I~ \ ¢ {
) - , . \w. \mw
w P U] N/ b
™~ N V.A-itl_ / . /
N - n ) w o/ N
, a - ||-/. "~ \
_.:f:;!-v » - _ 7/Lv - / F/
m;mmw o .”H. ' ﬁ_u ///'
i) g ~ L (W
qurn.\nuwv_ ) N w“_ g VA I N
C oy , V ~~ - 3 w
S N P NN o
ﬂ!‘.\avw ; , / 3 ) \\
o . / . 7/ ¥ \ .
o) , &, J/ om, J AM
"o el
iy —P8E bt
ap o -
0] (RY] .H. \ - ‘nv
— N \ o/ \An
_7/,,..? G e
7] S :,/f n.m_ x&J. )
_H./!I,.,-rmw ,. /Hv._,. v.:. A
10 e mwmm- 3, ) !
(@) 5
o N !
(o] x&% ,
b/ ‘
ety )
a Am ’
QY m 7
£ |
/ /
,.A. IH“ l/l . .
- .
./ -
ﬂl\\\tV{.MNuv )] _mw ' _./..
- R, &
A W
I ™ \\
Loz
/, \ .m. o
, ///J.dmmmW/g‘
N/

42

,,.rammv ﬂmwmv...T} 15

HE-Ars, 7I\

V.r

I/ 1’1 /// ‘&.
M@ \
A

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3235 Tractor S/N 1K010G & After Page 78 of 82
Transmission - Differential

Ref#  Part Number Qty S/P/F  Description
618-3235 1 S  Transmission Assembly Complete - DOES
NOT include Ref. Nos. 2, 3, 6, 29, 33, 36, 37
and 56.
1 611-3024 1 Shaft, Differential Actuator
2 617-3001 1 Gear Assembly, Pinion 13T
741-3037 1 S Bearing, Ball
3 618-3214 1 S  Hydrostatic Transmission Assy For
components see separate parts breakdown.
4  710-1633 1 Plug, Drain, M14 x 1.5 x .827
5 735-0277A 1 Grommet, Rubber
6 618-3210A 2 /P Hub Assembly, Wheel
7 711-1308 1 S Axle Shaft, 15.08 Long - RH
8 716-0172 4 S Retaining Ring
9 717-1119 2 Gear, Spur, 14T
10 618-3155A 1 /P Collar Assembly, Diff. Lock
11 711-1309 1 Axle Shaft, 15.08 Long - LH
12 716-3018 1 Retaining Ring
13  718-3099B 1 /P Housing, Diff. Lock
14  732-0856 1 Spring, Compression
15 736-0615 1 Washer, Thrust, 1.007 x 1.542 x .03
16  619-3086 1 Housing, Diff. Cover
17  710-1254 4 /P Hex Cap Screw, 3/8-24 x 2.25 GR8
18 717-1120 4 Geatr, Differential 10T
19 717-1173 1 Shatft, Cross, .5 x 3.485
20 717-1178 2 Shaft, Cross, Special
21  717-1180 1 Differential Pinion Block
22  717-3466 1 Gear, Spur 60T
23 718-3101 4 Block, Thrust Miter
24 736-0558 2 Washer, Flat, 1.187 x 1.56 x .062
25 761-0215 1 Disc, Brake
26  710-1206 2 /P Screw, Hex Wash. Hd. Tapp 1/4-20 x 2.375
27 710-0751 1 /P Hex Cap Screw, 1/4-20 x .62 GR5
28  711-1385A 1 /P Shaft, Output 9T
29  712-0682 2 Nut, Lock, 7/8-14
30 717-3449 1 Gear, Bevel 54T
31  718-3089 1 Arm, Diff. Lock Actuator
32 721-0393 1 Seal, Oil
33 723-3014 1 S  Filter, Ol
34  736-0208 3 S  Washer, Flat, .51 x 1.5 x .07
35 736-0270 1 /P Washer, Belleville, .265 x .75 x .062
36 736-0619 1 Washer, Spring
37  737-3022 1 S  Fitting, Filter Nipple
38  735-0279 1 Grommet
39 712-0273 1 S Nut, Hex Insert Lock, 5/16-24
40 717-0678 2 S Pad, Brake
41  717-0682 1 S Plate, Puck
42  732-0925 1 Spring, Torsion
43  736-0371 1 /P Washer, Flat, .343 x .88 x .062
44  741-0343 2 S  Pin, Brake Actuator
45 761-0207A 1 /P Yoke, Brake
46  761-0208 1 Bracket, Brake Anti-Rotation
47  761-3074

WWW.mymower par Eseor



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3235 Tractor S/N 1K010G & After
Transmission - Differential

Page 79 of 82

Ref#  Part Number Qty S/P/F  Description

48  619-3066 1 S Housing, RH

49  619-3067 1 Housing LH

50 716-0180 2 Retaining Ring

51  721-3020A 2 S Seal, Ol

52  741-3114 2 Bearing, Ball

53  741-3033A 4 S  Bearing, Ball

54  710-0573 14 Screw, Hex Cap Locking 5/16-18 x 1.25 GR5

55  721-0523 1 Seal, Oil 1.0 ID

56  721-0519 1 Seal, Gland O-Ring

57 1 UNKNOWN
759-3958 1 Sealant, Loctite Black, 5.3 oz. Tube
737-3120 5.5 /P Drive System Fluid Plus - Quart
737-3121 A/R /P Drive System Fluid Plus - Gallon

WWW.mymowerparts.com



Page 80 of 82

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3235 Tractor S/N 1K010G & After

FMHHHH .....
,,,,‘,@ﬁ
<t
N \\\.W/ <
—\ 3 ¢
S \\ § leg ~— .m...// e
. p \ — == .
4// // A// /// A_,.u § / _nuuwum”" ///||WKWW_
K AN\ T~ I \ o .
/ﬂv Aﬂ// /” \ \ \ \&m VA _ &V\. / /N N 3\
g // /, / HHHM,/ \ \ & ~
/ / “n|u \NM / /_ § N
Am A \ awmlw, AMW E @v/ mw,luv \ N 5
\A\ /, e} , 0
( ,//, N N L ) u..l. - II.\\ N/, ¥
v )\ N\ ,.,./
/ /,.Nw / \ AW ,”/ ST .
RN &
MVVW \\\\\ ,-VU w /A!lll_ )
<\ w & / o
/ \V/.VAJ [ ...\\L_ ﬂr ~t
s ! //w ng o ]
/ A ~ %9}
R NI A C I
_e® N T e )
\ \\II.,V ..,_J
' N/ W ) _
A »Ny\\ IIIIIII — ST
ﬁmmm“ 9 & e
A O T
1) [ S - e /«_WA.// N
S 3 L8, , &
© OIS N
g . he &
S [ /et B =
= 1) /mmﬂv N
“_ o \_wu&f/wﬂmxw e i) ! S L
M 1R 7 /@WW(WL - - Jmmuuuuugm\\\
o 9 2?8 7
= LN iw
o NG T 2\
R ~HN
<  — H.udT. =)
2 o
b= \\_.,@w (©)- T R RmmwviHlu!..%‘?//uv
w ﬂnuu ||||||| (D) H@| PRL g _
= 8
n —
R .
7 0
m mm R
0 \\\ ’ J_
S e A
® G
= c ]

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3235 Tractor S/N 1K010G & After
Transmission Mounting And Neutral Linkage

Page 81 of 82

Ref#  Part Number Qty S/P/F  Description
1 603-0698 1 Bracket, Torque
2 703-3478 1 Plate, Hydro Neutral Return
3  703-3477 1 Link, Neutral Return Bearing
4  703-3187A 1 S  Spring Plate, Hydro Bypass
5 703-3175 1 Bracket, Cable Retainer
6 703-3183 1 Bracket, Pedal Brace
7  710-0433 1 /P Screw, Hex Cap, 1/4-20 x .625 GR5 Lock
8 710-0514 7 /P Screw, Hex Cap, 3/8-16 x 1.0 GR5
9  710-0599 2 /P Screw, Hex Wash. Hd. Tapp, 1/4-20 x .5
10 710-0623 1 /P Screw, Hex Wash. Hd. Tapp, 3/8-16 x .75
11 710-0465 4 Screw, Hex Cap, 1/2-20 x 4.5 GR5
12 710-3015 2 /P Screw, Hex Cap, 1/4-20 x .75 GR5
13  710-3170 1 Ball Screw, 5/16-18 x .56
14  710-1506 4 Screw, Hex Wash. Hd. Tapp 5/16-18 x 5.5
GR5
15  710-3242 1 Screw, Set, 5/16 x .5
16  712-3059 1 /P Nut, Hex Top Lock Jam, 1/2-20
17  712-0266 3 S Nut, Hex Ctr. Lock Jam, 3/8-16
18 712-0431 4 S  Nut, Hex Flange Lock, 3/8-16
19  712-3004A 1 /P Nut, Hex Flange Lock, 5/16-18
20 712-3006 1 /P Nut, Hex, 1/4-20
21  712-3058 4 S Nut, Hex Insert Lock, 1/2-20
22 714-0104 1 S Pin, Internal Cotter
23  716-0104 1 S E-Ring, .5 Dia. Shaft
24  718-3097 1 Arm, Hydro
25  748-3093 1 Adapter, Pump
26  721-0459 2 O-Ring, .426 ID x .566 OD x .070
27  726-0295 2 Clamp, Tube
28  726-0324 1 S Clamp, Hose
29  727-3090 1 /P Cylinder, Damper
30 727-3139 1 Tube, Hydro Pickup
31 727-3148 1 Dipstick, Transmission
32  731-1480 1 /P Plastic Vent
33 731-1481 1 Vent Cap
34 731-3297 1 Fan, Pump
35 731-3245 1 Holder, Dipstick
36  731-3250 1 Pedal, Diff Lock
37  732-0429A 1 S  Spring, Extension
38  735-0279 1 Grommet
39 736-0227 3 S  Washer, Flat, .390x 1.5x .1
40  736-0253 1 S  Washer, Bell, .5x 1.0 x.05
41  736-3019 4 Washer, Flat, .531 x 1.062 x .134
42  736-3090 1 /P Washer, Flat, .26 x .72 x .06
43  737-3092 1 Fitting, Tube
44  738-0347 1 S  Spacer, Shoulder
45  738-0572 1 S  Shoulder Bolt
46  741-0155 2 S  Bearing, Ball
47  741-0491 2 Bearing, Nylon Flange
48  746-3081 1 S  Cable, Diff Lock
49  747-3424 1 Rod, Pump Bypass
50 747-3366 1 Shaft, Diff Lock
51 750-0434 1 /P

WWW.mymowerpar

Spacer, .375 x .5x1.02
fs.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3235 Tractor S/N 1K010G & After Page 82 of 82
Transmission Mounting And Neutral Linkage
Ref#  Part Number Qty S/P/F  Description
52  750-0497 2 Spacer, .375 x .624 x .445
53  750-3212 2 Spacer, Hydro, .3223 x .60 x 2.44
54  751-0588-8 8in. Fuel Line

WWW.mymowerparts.com



